
� � � � � � � � � 	 � 
 � � 
 � �

� � � � � � � � � 	 � 
 � � 
 � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � 
 � � � � � � � � � � � � � � � �   � � � � � ! � �   � � � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � # � � � � � � � � � � � � $ � � � � � � � � � � � � � � � �   � � � � � ! � �   � � � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � � � � � � � � � � � � � � � � � � % � & & � � � � � � � � � � � 
 � � � � � � � ! � �   � ! � � � � �  � � ! � ! ' ( " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � # � � � � � � � � � � � � $ � � � � � % � & & � � � � ! � �   � ! � � � � �  � � ! � ! ' ( " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � � � � � � � � � � � � � � � � � � $ � � � � �  � � ! � ! ' ' � � � � ) � � � � 
 � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � # � � � � � � � � � � � � $ � � � � � $ � � � � �  � � ! � ! ' ' � � � � ) � � � � 
 � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � � # � � � � � � � � � � � � � � � � � � � � � � � � � ' � � � � � � � ! � � � � ' � ( ! " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � # � � � � � � � � � � � � $ � � � � � � � � � � � � � � ' � � � � � � � ! � � � � ' � ( ! " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � � # � � � � � � � � � � � � � � � � $ � � � � � ! � � � � ' � ( � � � � � ) � � � � 
 � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � # � � � � � � � � � � � � $ � � � � � $ � � � � � ! � � � � ' � ( � � � � � ) � � � � 
 � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � ( 	 # � � � � � � � � � � � � � � � � ! � � � ( ! � � � � � � ) � � � � 
 � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � ( 	 # � # � � � � � � � � � � � � $ � � � � � ! � � � ( ! � � � � � � ) � � � � 
 � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � ( � � * � � � � � � � � � � � � � � � � ! � � � ( ! � � � � � � ( � � ! (  � ' " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � ( * � # � � � � � � � � � � � � $ � � � � � ! � � � ( ! � � � � � � ( � � ! (  � ' " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � ( � � * � ' � � � � � � � � � � � � � � � � ( � � ! (  � � � � � � ) � � � � 
 � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � ( * � ' � # � � � � � � � � � � � � $ � � � � � ( � � ! (  � � � � � � ) � � � � 
 � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � ( # � � � � � � � � � � � � � � � � � � ' ' � � � � � � ) � � � � 
 � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � ( # � � � � � � � $ � � � � � � � ' ' � � � � � � ) � � � � 
 � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � ' � � � � � � � � � � � � � � � � � � � � � � � � � � �  � � � � � � � �  � � ! � ! ' ( " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � ' � # � � � � � � � � � � � � $ � � � � � � � � � � � � � �  � � � � � � � �  � � ! � ! ' ( " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � ' � � � � � � � � � � � � � � � � � � $ � � � � �  � � ! � ! ' ' � � � � ) � � � � 
 � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � ' � # � � � � � � � � � � � � $ � � � � � $ � � � � �  � � ! � ! ' ' � � � � ) � � � � 
 � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � ! ( � � � � � � ! � � � � � � � ! � � � ( � + � � � � � � � � � � � � � � � � � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � ! ( � � � � � � ! � � � � � � � ! � � � ( � + � � � � � � � � � � $ � � � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � � � # � � � � � � � � � � � � � � � � � � � � � 
 � � � � 
 , � � & � 
 � � � � � � � � - " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � � � # � � � � � � � � � � � � $ � � � � � 
 � � � � 
 , � � & � 
 � � � � � � � � - " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � � - � # � � � � � � � � � � � � � � � � � � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � � - � # � � � � � � � � � � � � $ � � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � �  � # � � � � � � � � � � � � � � � � � � � � � � � � � � � � � ) � � � � ! � � � � ' � ( ! " � 
 � � � � 
 , � � & � 
 � � � � � � �  - " 
 
 
 
 
 
 
 
 
 
 
 

� � � � �  � # � � � � � � � � � � � � $ � � � � � � � � � � � � � ) � � � � ! � � � � ' � ( ! " � 
 � � � � 
 , � � & � 
 � � � � � � �  - " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � �  � # � � � � � � � � � � � � � � � � � � � � � $ � � � � � ! � � � � ' � ( � � � � � ) � � � � 
 � " � 
 � � � � 
 , 
 � � � � � �  - " 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � �  � # � � � � � � � � � � � � $ � � � � � $ � � � � � ! � � � � ' � ( � � � � � ) � � � � 
 � " � 
 � � � � 
 , � � & � 
 � � � � � � �  - " 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � �  - � # � � � � � � � � � � � � � � � � � � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � �  - � # � � � � � � � � � � � � $ � � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � ' � # � � � � � � � � � � � � � � � � � � � � � 
 � � � � 
 , � � & � 
 � � � � � � � ' - " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � ' � # � � � � � � � � � � � � $ � � � � � 
 � � � � 
 , � � & � 
 � � � � � � � ' - " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � ' - � # � � � � � � � � � � � � � � � � � � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � ' - � # � � � � � � � � � � � � $ � � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

. � � 
 � � / � � � � 
 � � � � � � � � � 0 
 � � � � 1 � � � � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

. � � 
 � � / � � � � 
 � � � � � � � � � � 2 � � � � 1 � � � � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

3 � � � � / � � � � 
 � � � � � 1 � � � � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

3 � � � � � � � � 1 � � � � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

# � � � � � � � � � � � � � 0 
 � � � � 1 � � � � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

# � � � � � � � � � � � � � � 2 � � � � 1 � � � � " � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

. � 
 � � � � 1 � � � � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

4 � � � � 
 � � � � � 1 � � � � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

/ � � � � # � 
 5 � � � � 1 � � � � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

� � � � � � � � � � 1 � � � � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

4 � � , 5 � � � 6 � � � � � � 1 � � � � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

4 � � � 1 � 7 � � � � � � � � � � � � 1 � � � � " 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

7 � � � � 
 � � � � � 8 
 � � � � � � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

0 � � � � � � � � � 
 & � � � � , � 
 � � 
 � � & � � � � � � � 8 
 � � � � � � � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 


�

# � � � � � � 
 & � � � , 1 
 � , � � 9 � :   � ' � � �  � � �
2 � � � � � � � 9 � 2 2 2 
 ) � 
 
 � � ; � � � 
 , � �

� � � � � � � � � � 	 
 � � � �

� !
� �
� �
� (
� '
� �
�  
� :
� �
! �
! !
! �
! �
! (
! '
! �
!  
! :
! �
� �
� !
� �
� �
� (
� '
� �
�  
� :
� �
� �
� !
� �
� �
� (
� '
� �
�  
� :
� �
( �
( !
( �
( �
( (
( '
( �
(  
( :
( �
' �
' !
' �
' �



� � � � � � �
� � � � � � � �

� � � � � � �

� � � �

� �

� �

� �

� �

� �

� �

� �

	 
 � � 
 � � � � � � � � � � � 
 � � � � 
 
 � � � � � � 
 � � 
 � � � 
 � � � � � � � � � �
� 
 � � 
 � � � � � � � � � 
 � 
 � 
 � � � � 
 
 � � � � � � 
 � � � 
 � � � �
� � � � 
 � � � � � � � 
 � 
 � 
 � � � � � � � 
 � �  
 � � � � � � � � � � 
 ! � �
� � � � � 
 � � � 
 � � � � � � � � � 
 � � 
 � 
 � 
 " # � $ � � � 
 � � � � �  �
% � � � 
 & 
 " # � ' ' $ � 
 
 � � � � � � ( 
 " # � ' � $ � 
 � � � � � � � ( 

" # � ' $ � � 
 ) � � � 
 � � � � � � ( 
 " # � ' � � � 
 * � � � � � ( 


$ � 
 " # � ' $ � � 
 � 
 � � � � � � � � 
 + 
 " # � $ � � � 
 � � � � 
 � � � � , �

' �

' �

� '
$ �

' �

� �

$ �

$ �

� '

$ �

$ �

$ �

� �

� $

� �

� � � �

� �
� $

� �

� '

� �
� �

� �

'
$

�

�� �

�

�

�

�' '

' �

�

�

' $

� �

�

� �

�

$ �

$ �

$ '

$ �

' �

$ �
' �

' �

' �
' �

' �

' �

' �

$ �
' �

� �

- ! 	 . / 
 ' $ � ' � � $ � � $

� � � 	 
 � � � � � � � 	 � � � 
 � � � � � �

� � � � � � � � � � 	 � 
 � � � � � � � � � � � �

� � � � � � � � � � � � � � � � � � �

- 0 ! � 1 2 3 
 4 5 
 - 6 � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 7 � � � � / 
 2 � � �


 � � � � 
 7 � � � 
 � 8 
 � 
 � � � 
 � � � � � 
 � � �
� � 
 � � � � � � 
 � � � � � � � � � ( 
 � � � 
 � � 
 � � � �
� � � � � ( 
 � � � � � 
 � �  � � 
 � � � � � 
 � � � 
 � �
� � � � � � � � � �  � 
 * � � � 
 � 
 � 
 " � � � 	 � 9
: � � � � � � 
 � � 
 � � � � � � � � � � � � 
 8 � �
� � 8 � � � � � � � � 
 � � 
 � 
 � � � 
 � � � � � �

$ �

� �

$ �

2 � � � � � � �

" � � � � � � �

. ! 0 ; 5 
 " # � $ $ �

�

. � � � � � � � � � � 
 8 � � � 
 
 � � � 
 � � � % � 
 � � � 
 � � 
 � � � � � � 
 � � � � � � � � � �

7 � � � � � � 
 8 � � 
 � � � � � 
 8 � � � 
 
 � � � 
 � � � % �
� � � � � 
 � � � � � � � � � � 
 6 � % � 
 � � � � 
 � � � � 
 <
� �  � 
 ) � � 
 
 = ; = 
 8 � � 
 = ; � � � 
 7 � � � � �
; � �  = � 
 1 8 
 � � � � � 
 � � � � � � � � � � 
 
 � � �
� � � % � ( 
 " � � � 
 < 
 � 
 � � �  
 � � � 
 
 � � � 
 = ; = �

$ $

� 
 � � 
 � � � � � 
 8 � � � 
 8 � � � 
 � �
8 � � � �  
  � �  � 
 
 � � � 
 � � � % � (

> � � � 
 7 � � % 
 7 � � � � 
 ? � � � �  � 
 @ � �
" # � $ � $ � 
 � � 
 � � �  �  � 
 1 � 

� � � � �  � � 
 � 
 8 � � � 
 � � � � � � (
� � � 
 � � � � � � � � � ( 
 � �  
 � ) �

� � � � � � � � � 
 � � � � � 
 � � � 
 � � � � ) � �

� � � � � � �

� �

�

� � � � � � � � � � 	 
 � � � �

� � � � � � � � � � 	 
 � � � �

$ �



SERIAL #'s
FROM: 9963776 to 10977309

No. Part # Description Qty. No. Part # Description Qty.

1 PX-1060 Rotor nut 1 35 PX-1070 Battery post insulator 1
2 PX-1059 Rotor lock washer 1 36 PX-1071 Bat. post insulator washer 2

3A PX-1129 K6 2.3" pulley PX-2P, PX-2P2 1 37 PX-1105 5/16" Flange nut 2
3B PX-1130 K8 2.3" pulley PX-2R, PX-2T 1 38 PX-1106 5/16" Steel locknut 2
3C * K6 pulley PX-2RL 1 39 PX-1107 Thru bolt SHCS 1/4-20x2"         4
3D PX-1155 K7 2.35" pulley PX-2P2 MoPar 1 40 PX-1104 Thru bolt lock washer 4
4 PX-1057 Fan 1 41 PX-1249 Wave spring 1
5 PX-1058 Fan spacer PX-2P, 2P2, 2T 1 42 * Rear bearing 1
6 PX-1246 Front housing "R" 1 43 ** Bearing retainer spacers 3
7 * Frt. brg. retainer 3 44 ** Rear brg. retainer 1
8 * Retainer screw 3 45 ** Brg. retainer screw 3
9 * Frt. bearing 1 46 PX-1072 Pos. heat sink insulator 2
10 * Rotor bushing: .878" long 1 47 ** Wave spring spacer 1
11 * Rotor 1 54 PX-1273 PX-2R fan spacer 1
12 PX-2503-1L Stator - 170/200 amp 1 55 PX-1122 2T front housing 1
13 * Neg. heat sink assembly 1 56 PX-1051 2P front housing 1
14 * Pos. heat sink assembly 1 57 PX-1123 2P2 front housing 1
15 PX-1102 Battery post bolt 2 59 PX-2520 Positive post assembly 1
16 PX-2513 Negative diode asembly 3 60 PX-2521 Negative post assy. 1
17 PX-2512 Positive diode asembly 3 PX-1258 PX-2R rear support brkt.*** 1
18 PX-1039 Pos. & neg. stud insulator 6 PX-1335 PX-2RL rear support brkt.*** 1
19 PX-1040 Heat sink stud 6 *Not available but upgraded. Call factory
20 * Rectifier strap - large 1 for replacement parts information.
21 * Rectifier strap - medium 1 **Part not available.
22 * Rectifier strap - small 1 ***Not shown in drawing

PX-2526 Heat sink strap upgrade kit*** 1
23 PX-4511 Capacitor assembly 1
24 PX-1099 8-32 keps nut  6
25 PX-1096 Capacitor screw, 8-32 x 3/8" hex  2
26 PX-1097 Heat sink screw, 8-32 x 3/4" hex  6
27 PX-1098 #8 Flat washer 4
28 PX-2506 Brush holder assembly 1
29 PX-1148 Brush holder spacer 2
30 PX-1049 Heat sink insulator 2
31 PX-1108 M4 flat washer (smaller than # 27) 2
32 * Rear housing 1

PX-2536 ***Rear housing upgrade kit 1
33 PX-1066 Battery post 2
34 PX-1116 5/16" Flat washer 3 PennTex 08-04-2003

EARLY PX-2 SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 3



� � � � � � � � � 	 
 
 �

�

� � � � � � � � � � 	 
 � � � �

� � � � � � �
� � � � � � � �

� � � � � � �

� �


 �


 �


 �


 �


 �


 �


 


� 


� �


 �

 �

� �


 �


 �


 �


 �


 �


 �


 �� �


 


� �


 �
� �

� �

� �

 �

� �

�






�� �

�

� �

� �

� 


� �

�

� �

�


 �


 



 �


 �

� �


 �
� �

� �

� �
� �

� �

� �

� �


 �
� �

� � � � � � � � 	 
 � 	 
 � � 


� 	 
 
 � � 
 � � � � 
 � � � � � � � � � � � 


� 	 � � 
 � � � 	 � � 
 � � � � � � � 
 � � � � �

� � � � � � � � 
 � � 
 � � � � � � � �

� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �  ! " � � � # $ "


 �


 �


 �

� " %  & ' ( "

� # ) ' & ' ( "

� 


� �

� �

� �

� �

� 


� �

� 


� �

� �

� 


* ) " + � # $ ! , � - ' & . � ) " / '  ! � 0 � � � � � � 
 � � � & # � � � � � � � �

� � � � � � � # 1 " � # 2 � & . " ) " � 3  / & ) �  / "
$ # � ! # $ % " / �  (  ' !  4 ! " 5 � 4 6 & � ' $ � ) # 1 "
�  ) " ) 5 � !  & " / � 1 # + " ! � 3  / & ) � �  $ � 4 "
) 6 4 ) & ' & 6 & " + � � 7  ! ! � & . " � � " $ $ � " 8
9  � & # / , �  & � � � � 	 � � � 	 � 
 � � � 2 # /
' $ 2 # / 1  & ' # $ � # $ � & . " ) " � 3  / & ) �

� &  & # / ) � 2 # / � "  / ! , � 2 !  & � . "  & � ) ' $ : )
) & ' ! ! �  (  ' !  4 ! " � � �  : " � ) 6 / " � 3  / & � 0 �
" $ + ) � - ' & . � ; � ; � 2 # / � ; � # $ % � � &  & # / �
� "  + ; � � � 2 � 6 ) ' $ % � !  & " 	 ) & , ! " � . "  &
) ' $ : ) 5 � �  / & � 0 � ) . # 6 ! + � $ # & � .  ( " � ; � ; �

� . ' ) � "  / ! , 	 ) & , ! " � / "  / � . # 6 ) ' $ % � ' ) � $ # & �  (  ' !  4 ! " �
� . " $ � / " 3 !  � ' $ % � & . " � / "  / � . # 6 ) ' $ % � , # 6 � 1 6 ) &
 ! ) # � / " 3 !  � " � & . " � 4 "  / ' $ % �  $ + � / " &  ' $ " / ) � � � ! !
3  / & ) �  / " �  (  ' !  4 ! " � ' $ � & . " � � � 	 
 � 
 � � 6 3 % /  + "
: ' & � � < � � � 	 � � 
 � � . # 6 ) ' $ % 5 � � � 	 � � 
 � � 4 "  / ' $ % 5 �
� � 	 � 
 � � � -  ( " � ) 3 / ' $ % 5 � � � 	 � 
 � � � 7 	 / ' $ % 5 �


 	 � � � 	 � 
 � � � & . / 6 	 4 # ! & ) � = � � � 	 
 � 
 � � 4 / % � � & # # ! > �

� . " $ � % # ' $ % � 2 / # 1 � 2 !  & � & #
2 ' $ $ " + � + ' # + " � . "  & � ) ' $ : ) 5

? "  & � � ' $ : � � & /  3 � * 3 % /  + " � @ ' &
� � 	 
 � 
 � � ' ) � $ " " + " + � � � & �
' $ � ! 6 + " ) � 
 � 2 !  & � ) & /  3 ) 5
# $ " � �  3  � ' & # / 5 �  $ + � & - #

�  3  � ' & # / �  & &  � . ' $ % � ) � / " - ) �

�  / ! , 	 ) & , ! " � 2 !  & � . "  & � ) ' $ : ) �  / " � $ # � ! # $ % " / �  (  ' !  4 ! " �

� � � � � � �

� �

�

� � � � � � � � � � 	 
 � � � �


 


� �



SERIAL #'s
FROM: 10977310 to 79916154

No. Part # Description Qty. No. Part # Description Qty.

1 PX-1060 Rotor nut 1 40 PX-1104 Thru bolt lock washer 4
2 PX-1059 Rotor lock washer 1 41 PX-1249 Wave spring 1

3A PX-1129 K6 pulley PX-2P, PX-2P2 1 42 PX-1025 Rear bearing 1
3B PX-1130 K8 pulley PX-2R, PX-2T 1 46 PX-1072 Pos. heat sink insulator 2
3C * K6 pulley PX-2RL 1 47 ** Wave spring spacer 1
3D PX-1155 K7 pulley PX-2P2 Dodge 1 48 ** Brg. retainer cap spacer 1
4 PX-1057 Fan 1 49 ** Brg. retainer cap  1
5 PX-1058 Fan spacer PX-2P, 2P2, 2T 1 50 PX-1305 Frt. brg. retainer screw 3
6 PX-1246 Front housing "R" 1 51 ** Rotor bushing: 1.060" long 1
11 * Rotor 1 52 PX-1074 Front bearing 1
12 PX-2503-1L Stator - 170/200 amp (Long) 1 53 PX-1312  Z-clip front bearing retainer 3
13 * Neg. heat sink assembly 1 54 PX-1273 PX-2R fan spacer 1
14 * Pos. heat sink assembly 1 55 PX-1122 2T front housing 1
15 PX-1102 Battery post bolt 2 56 PX-1051 2P front housing 1
16 PX-2513 Negative diode asembly 3 57 PX-1123 2P2 front housing 1
17 PX-2512 Positive diode asembly 3 59 PX-2520 Positive post assembly 1
18 PX-1039 Pos. & neg. stud insulator 6 60 PX-2521 Neg. post assembly 1
19 PX-1040 Heat sink stud 6 61 PX-1100 #10 Lock washer 3
20 * Rectifier strap - large 1 PX-1258 PX-2R rear support brkt.*** 1
21 * Rectifier strap - medium 1 PX-1335 PX-2RL rear support brkt.*** 1
22 * Rectifier strap - small 1 *Not available but upgraded. Call factory

PX-2526 Heat sink strap upgrade kit*** 1 for replacement parts information.
23 PX-4511 Capacitor assembly 1 **Part not available.
24 PX-1099 8-32 keps nut 6 ***Not shown in drawing
25 PX-1096 Capacitor screw, 8-32 x 3/8" hex 2
26 PX-1097 Heat sink screw, 8-32 x 3/4" hex 6
27 PX-1098 #8 Flat washer 4
28 PX-2506 Brush holder assembly 1
30 PX-1049 Heat sink insulator 2
31 PX-1108 M4 flat washer (smaller than # 27) 2
32 * Rear housing 1

PX-2536 ***Rear housing upgrade kit 1
33 PX-1066 Battery post 2
34 PX-1116 5/16" Flat washer 3
35 PX-1070 Battery post insulator 1
36 PX-1071 Bat. post insulator washer 2
37 PX-1105 5/16" Flange nut 2
38 PX-1106 5/16" Steel locknut 2
39 PX-1107 Thru bolt SHCS, 1/4-20 x 2" 4 PennTex 10-23-2003

MIDDLE PX-2 SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 5



� � � � � � � � 	 	 


�

� � � � � � � � � � 	 
 � � � �

� 


� 


� �

� �

� �

� �

� �

� �

� �� �

� � 	 �

� �

	 


	 


	 �

	 �

� 	

� 


� � �

� 	

� �

� 


� �

�

	

�

�

� �

� �




� �

� 

� �

� 





� 	

	 �

	 �

	 �

	 


� �

	 �
� �

� �

� 

� �

� �

� 


� �

	 �
� �

� � � � � � � 	 
 � � � � � � � � � 
 � � � � � � �

� � � � � � � � � � � � � � � � � 
 � �

� � � � � � � � � � 
 � � � � � � � �

� 


	 �

� � � � � � � �

� � � � � � � �

	 	

� � �

� �

� 	

� � � � � � � �  � � ! � � � � � � " � � # � $ � � % � & � ' ( ) " � � � � � ' ( ) � �

& � � � * � 
 
 � � � � 	 
 
 �

& ( � % � � + � � # � & " , - � � � � � � � � � � � � � � � � � � � , � . � * � � � / �

� � 	 
 
 � � � � 	 
 
 � � 


� �

�

� 


�

� � 	 
 
 � �

�

� � �

� � 	 
 
 � �

� �

�

� � � � � � � � � � 	 
 � � � �

� � � 0 � 1 � 2 3 � 4 � � 5 � � 2 3 � / �

� �

� 


� �

� �

� �

� �

� �

� � �

� �

� ! " � � ( � � � � � � & � � 	 � � � � ! � � ( � � � � � � � � � � % � � � # � �
� � � � � � � �  � � ! � � & � � # � � � � � � � � � � � � ( � � � + � � � � � � � � ( � � � ) (

� � ( � � � � � ! " � � ( � � 
 � � 
 � � � - � � ! " � � ( � � � � � � � % � � � � � �
� � 6 � ! & � & � � � � � � � � � 	 � � � �  � � � ' ) ( � � � � � � � + � � � $ � � � � � � �

� � �  � � ) � � �  � � - � � ! " � � ( � � � � � � � % � � � � � � � � � 6 � ! & � & � � � � � � � �
� � � 	 � � 	 �  � � � ' ) ( � � � � � � ) � � � � $ � � � � � � � � � �  � � ) � � �  � � -

� � � � � � � � � � � � � � � �

� 	

� �

� �

� 


� �

� � � �

� �

� �

� �

6 � � �
6 � � �

� � � 0 � 1 � 2 3 � 4 � � 5 � � 2 3 � / �

� �

� � � � � � � � � � � � � � � �

� ) � � * � � / � . � � � � 	 
 
 � � 7 � � � / / � / � �
0 � � 5 � � 8 � � 
 
 � 	 � � � � 9 � � � � 5 � 3 � �
 � � � 3 �  � � : ; . . � < � 0 � � � ; � � 1 � � /
� � � 	 ( � � . � � 3 / � � � 3 � � 1 � : � / 1 � / �

� / � � : : . � , � � � � / - �



SERIAL #'s
FROM: 79916155

to Present

No. Part # Description Qty. No. Part # Description Qty.

1 PX-1060 Rotor nut 1 35 PX-1070 Bat. post insulator (white) 1
2 PX-1059 Rotor lock washer 1 36 PX-1071 Bat. post insulator washer (red) 2
3 PX-1129 K6 pulley PX-2P, PX-2P2 1 37 PX-1515 5/16" Heavy jam nut 2

3A PX-1129 K6 pulley PX-2R (Late 2001 & up) 1 38 PX-1106 Steel locknut 2
3B PX-1130 K8 pulley PX-2R (Prior to  39A PX-1107 Thru bolt 1/4-20 x 2 "                 2

K6 in 2001) 1 39B PX-1294 Thru bolt  1/4-20 x 3"                 2
3C PX-1130 K8 pulley PX-2T 1 40 PX-1104 Thru bolt lock washer 4
3D PX-1155 K7 pulley PX-2P2 Dodge 1 41 PX-1249 Wave spring 1
4 PX-1057 Fan 1 42 PX-1025 Rear bearing 1
5 PX-1058 Fan spacer PX-2P, 2P2, 2T 1 43 PX-1366 Rear brg. C-ring 1

6A PX-1246 Front housing "R"/ 2R-5T 1 46 PX-1072 Pos. heat sink insulator 2
6B PX-1411 Front housing 2R-5A 1 50 PX-1305 Retainer screw 3
7 PX-1000 Retainer screw lockwasher 3 52 PX-1074 Front bearing 1
11 PX-1055 Rotor 1 53 PX-1312  Z clip 3

12A PX-2503-1 Stator- 200 amp 1 54 PX-1273 PX-2R fan spacer 1
12C PX-2503-3 Stator- 200 Ext. Rectified 1 55 PX-1122 2T front housing 1
12D PX-2503-5 Stator- 200 for -5 alt. 1 56 PX-1051 2P front housing 1
13 PX-2505 Negative heat sink assembly 1 57 PX-1123 2P2 front housing 1
14 PX-2504 Positive heat sink assembly 1 59 PX-2520 Positive post assy. 1
15 PX-1102 Battery post bolt 2 60 PX-2521 Negative post assy. 1
16 PX-2513 Negative diode assembly 3 61 PX-2541 Neg. heat sink after S# 80340165 1
17 PX-2512 Positive diode assembly 3 62 PX-2540 Pos. heat sink after S# 80340165 1
18 PX-1039 Pos. & neg. stud insulator 6 63 PX-2539 5/16" x 1-3/4" post 2
19 PX-1040 Heat sink stud 6 64 PX-2543 Neg. post assy. after S# 80340165 1
20 PX-1350 Rectifier strap - large 1 65 PX-2542 Pos. post assy. after S# 80340165 1
21 PX-1351 Rectifier strap - medium 1 66 PX-1516 5/16" Ext. tooth lock washer 2
22 PX-1352 Rectifier strap - small 1 PX-1258 ***PX-2R rear support brkt. 1
23 PX-4511 Capacitor assembly 1 PX-1335 ***PX-2RL rear support brkt. 1
24 PX-1099 8-32 keps nut  6 ***Not shown on drawing
25 PX-1096 Capacitor screw, 8-32 x 3/8" hex  2
26 PX-1097 Heat sink screw, 8-32 x 3/4" hex  6
27 PX-1098 #8 Flat washer 4
28 PX-2506 Brush holder assembly 1
30 PX-1049 Heat sink insulator 2
31 PX-1108 M4 flat washer (smaller than # 27) 2

32A PX-1124 Rear housing 1
32B PX-1124-TRear housing, 2R-5T, 2RL-5 1
33 PX-1066 Battery post 2
34 PX-1116 5/16" Flat washer 3 PennTex 07-17-2003

LATE PX-2 SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 7



� � � � � � � � 	 
 � � 


�

� � � � � � � � � � 	 
 � � � �


 �

� �
� 


� �

� �

�
�



�

�� � � �

� �

� �

� �

�
�

� � � � � � � � � � � � � � �
� � �  ! �  " # � # $ � % � � & � � � ! # # '
(  ) ! � ' # * � + � � & � , � � � � � � � $

� # � � � - � # +

� �

� 

� �

� �

� �
� �

� �

� �

� �

� �

� � � �

� �

� �

� � � � � � � 	 
 � � � 	 
 � � � � � � 	 � � � � 	

� � � 	 � � � � � � � �

� � � � � � � � � � � 	 � � � � � 
 � � � � � � � � 
 � � � � 
 � � � �
� � � � � � 
 � � � � � � � � � � � � � � 
 � � � 
 
 � � � � � � � � � � � � �
� � � � � � � � � � 	  ! � � " � ! � # � � � � $ � � � � � % � & ! � � & � '
& � � � � � � � � � � 	  ! � � ( � � � � � � � ) � * � � � �

� � � � � � � � � � � 	  ! � � � + � � � � � � � , � � � � - � 
 . � / 
 � 0
� � � � � � � � + � � 	  ! � � ( + � � � � � � � 1 � � � � 
 � - � � � 
 �
� � � � � � � � " � � 	  ! � � � & � � � � � � � 2 � � � � 3 � � � � �

� � � � � � � + ( � � 	  ! � � & ( � � � � � � � 4 % � 0 � 5 � � . � 3 � � � � �
� � � � � � � � � � � 	  ! � � & � � � � � � � � - � � � � � 6 � 7 � � � �

�

� �

�

� �

� �

� � � �


 �

� �


 �

� # . � � � / #�  � � � � / #


 �

� �


 �


 



 �

� �


 �
� �

� 


0 1 �
 '
�


 � *
# 2

0 1 �
 '
�


 � *
# 2

� �

� �

� 
 � � � � 
 �


 �

 �

� � � � � � � 	 
 � � � 	 
 � � � � � � 	 � � � � 	 � � �� �

� � � � � 	 � � � 
 	 � � � � � � � � � � � 	 � � � �

� � � � � � 	 � � � 
 � � � 	 � � � � �


  � � !  	 � � 	 � � � ! 
 � ! " �

3 � � � � � � � 	 � � 	 � � � 


3 � � 4 % � 5 � 6 � � 3 7 ( $ � � � � � � � � � � � � � � � � � � 
 ( � " # � � �  ' #

�  � # � � 1 � ' #

� # # � & �  ' � + � � & # � �

8 � ( # � # � ( & �  � & # �

� � � � � � � � � � 	 
 � � � �

� � � � � � � 	 � � � � � � � # 	 
 � � � 	

� � � 	 � � � � � � � �

� � # � � � � � 	 � 
 � � � �  ' . � 6  " � � � � � � � � � � � � � � � � �
� � # � � � � � 	 � � � � � �  ( 9 � 4 � � & # � � � � � � � � � � � �

� � # � � � � � 	 � � � 
 � � : � � � � � � � � � � � � � �
� � # � � � � � 	 � � � � � 6  " � � � � � � � � � � � � � �

� � # � � � � � 	 � � � � � 5 �  : ' * � 6  " � � � � � � � � � � � � � �
� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � # � � � � � 	 � � � � � � ; � � < � 4 � � & # � � � � � � � � � � � � � � � �


 �
 � � �

� �
� 



 �

� � � � �


 � � �


 � : * � �  '
" � � # � )  * # " � � � 	 

� " � # � ' � �  � � � � � #
!  � & � 
 ; � < � * � � ) # � # � $



SERIAL #'s
FROM: 395029

to 100235241

No. Part # Description Qty. No. Part # Description Qty.

1 PX-1083 Rotor nut 1 42 PX-105 5/16" Flange nut 2
2 PX-1059 Rotor lock washer 1 43 PX-1106 Steel cap nut, 5/16" 2
3 PX-1058 Rotor washer 1 44 PX-3510 Rectifier strap 6
4 PX-1355 2.5 inch diameter K8 pulley 1 45 PX-1113 10-32 keps nut  6
5 PX-1409 Fan 1 46 PX-1376 3/8" x 2-1/2" Pos. bat. post 2
6 PX-1080 Woodruff key 1 48 PX-1404 3/8" jam nut 4
7 * Fan spacer (now part of #5) 1 49 PX-3509 Brush ground lead 1
8 PX-1073 Front housing 1 50 PX-1420 3/8" external lock washer 2
9 PX-1074 Front bearing 1 51 PX-6510 3/8" Battery post kit 1
10 PX-1075 Front bearing retainer 1 PX-6511 Mounting bolt kit*** 1
11 PX-1301 Frt. brg. retainer screw 4 *Not available but upgraded. Call factory
12 PX-1092 Thru bolts 3 for replacement parts information.
13 PX-1101 #10 Internal lock washer 3 ***Not shown on drawing.
14 PX-1269 Nord lock washer 6
15 PX-1213 #10 nylon lock nut 3
16 PX-1077 Rotor 1
17 PX-3503-1 Stator- 200 amp. 1
18 PX-3514 Capacitor assembly 1
19 PX-1096 Capacitor screw- 8-32 x 3/8" hex  1
20 PX-2512 Positive diode assembly 3
21 PX-1114 Heat sink bolt- 10-32 x 1" soc. hd.  2
22 PX-1100 #10 lock washer 2
23 PX-1111 #10 flat washer 2
24 PX-1091 Heat sink insulator (top) 2
25 PX-1040 Heat sink stud 6
26 PX-1039 Heat sink stud insulator 6
27 PX-1090 Heat sink insulator (bottom) 2
29 PX-2513 Negative diode assembly 3
31 PX-1118 5/16" Negative battery post 1
32 PX-3505 Negative heat sink assembly 1
33 PX-3504 Positive heat sink assembly 1
34 PX-1385 Nylon insulator washer, 3/8" 2
35 PX-1405 Teflon bat. post sleeve, 3/8" 2
36 PX-1099 8-32 keps nut  6
37 PX-1116 5/16" flat washer 3
38 PX-1375 Rear hsg. (Specify post sizes: 3/8-5/16") 1
39 PX-1081 Rear bearing 1
40 PX-3506 Brush hldr assy. w/ brushes 1

PX-1069 Brushes*** 2 PennTex 05-08-2003

EARLY PX-3 SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 9



� � � � � � � � 	 
 � �

� �

� � � � � � � � � � 	 
 � � � �

	 



 �

 	

� �


 �

�



	
�

�� � � �

� �

� �

� �

�
�

� � � � � � � � � � � � � � �
� � � � � � �  ! � ! " � # � � $ � � � � ! ! %
& � ' � � % ! ( � ) � � $ � * � � � � � � � "

+ ! � � � , � ! )

� 


� 	
� �

� �

� �
� �


 �


 �


 �


 �


 � 
 �


 �


 


� � � � � � � � 	 
 � � � 
 � � � � � � �

� � � � � � � � � � � �

� � � � � � � � 	 � � 
 � � � � 
 � � � � 
 � � � � � 	 � � 
 � � �
� � � � � � � � 	 � � � 	 � � � 
 	 � � � �

� 	 � � � � � � � � � � � � �  � � � � � ! � � " � 
 � � � # � $ � � 
 $ � %
$ � 	 � � � � � � � � � � � � � & � � � 
 � � � ' � � � ( � �

� � 	 � � � � � � � � � � � � � � � � � � 
 � � � ) 	 � � � * � 
 � � + 
 � ,
� � 	 � � � � � � � � � � � � � & � � � � 
 � � � - 	 . ! � 
 � * ! 	 	 / 	
� � 	 � � � � �  � � � � � � � � $ � � � 
 � � � 0 ! � � � 1 � � � 	 �

� � 	 � � � � � & � � � � � � � $ & � � � 
 � � � � # � , � 2 � � � � 1 � � � 	 �
� � 	 � � � � � � � � � � � � � $ � � � � 
 � � � * � 	 	 ! � 3 � 4 � ( � �

�

� 





� 


� �

� � � �

	 �

� �

� �

� ! - � � � . !� � � � � � . !

	 �

	 �

� �

	 


	 	

	 �

� �

	 �
� �

� �
� 	

/ 0 �
� %
�

� � (
! 1

/ 0 �
� %
�

� � (
! 1


 


� �

� 	 � � � � 	 �

	 �
	 �

� � � � � � � � 	 
 � � � 
 � � � � � � � � � �� �

� 
 � � � � � � � � 
 � � � 
 � 
 � � 
 � � � � � �

� � 
 � 
 � � � � � 	 � 
 � � � 
 � � �

� � � � � � � � � � � � � � 
 � � � � �

2 � � � � � � � � � 
 � 
 � � 	

2 + � 3 # � 4 � 5 6 � 2 7 & " � � � � � � � � � � � � � � � � � � � & �  ! � � � � % !

� � � ! � � 0 � % !

� ! ! � $ � � % � ) � � $ ! � �

8 � & ! � ! � & $ � � � $ ! �

� � � � � � � � � � 	 
 � � � �

� � � � � � � � � � � � � � � � � 	 � � � �

� � � � � � � � � � � �

� � ! � � � � � � � 	 
 � � � � % - � 5 �  � � � � � � � � � � � � � � � � �

 � ! � � � � � � � 
 � 
 � � � & 9 � 3 � � $ ! � � � � � � � � � � � �

� � ! � � � � � � � 
 � 	 � � : � � � � � � � � � � � � � �
� � ! � � � � � � � 
 � � � 5 �  � � � � � � � � � � � � � �

� � ! � � � � � � � � � � � 4 � � : % ( � 5 �  � � � � � � � � � � � � � �
� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � ! � � � � � � � � � � � � ; � � < � 3 � � $ ! � � � � � � � � � � � � � � � �

5 � � $ � 	 ; � < � � �  � � � � %
� � � ! � ' � ( !  � � � � 	 
 �



SERIAL #'s
FROM: 100235242

to Present

No. Part # Description Qty. No. Part # Description Qty.

1 PX-1083 Rotor nut 1 44 PX-3510 Rectifier strap 6
2 PX-1059 Rotor lock washer 1 45 PX-1113 10-32 keps nut  6
3 PX-1058 Rotor washer 1 46 PX-1376 3/8" x 2-1/2" battery post 2
4 PX-1355 2.5 inch diameter K8 pulley 1 48 PX-1404 3/8" jam nut 4
5 PX-1409 Fan 1 49 PX-3509 Brush ground lead 1
6 PX-1080 Woodruff key 1 50 PX-1420 3/8" external lock washer 2
7 * Fan spacer (now part of #5) 1 51 PX-6510 Battery post kit 2
8 PX-1073 Front housing 1 PX-6511 Mounting bolt kit*** 1
9 PX-1074 Front bearing 1 *Not available but upgraded. Call factory
10 PX-1075 Front bearing retainer 1 for replacement parts information.
11 PX-1301 Frt. brg. retainer screw 4 ***Not shown on drawing.
12 PX-1092 Thru bolts 3
13 PX-1101 #10 Internal lock washer 3
14 PX-1269 Nord lock washer 6
15 PX-1213 #10 nylon lock nut 3
16 PX-1077 Rotor 1
17 PX-3503-1 Stator- 200 amp. 1
18 PX-3514 Capacitor assembly 1
19 PX-1096 Capacitor screw- 8-32 x 3/8" hex  1
20 PX-2512 Positive diode assembly 3
21 PX-1114 Heat sink bolt- 10-32 x 1"  SHCS         2
22 PX-1100 #10 lock washer 2
23 PX-1111 #10 flat washer 2
24 PX-1091 Heat sink insulator (top) 2
25 PX-1040 Heat sink stud 6
26 PX-1039 Heat sink stud insulator 6
27 PX-1090 Heat sink insulator (bottom) 2
29 PX-2513 Negative diode assembly 3
32 PX-3505 Negative heat sink assembly 1
33 PX-3504 Positive heat sink assembly 1
34 PX-1385 Nylon insulator washer, 3/8" 2
35 PX-1405 Teflon bat. post sleeve, 3/8" 2
36 PX-1099 8-32 keps nut  6
37 PX-1382 3/8" flat washer 3
38 PX-1375 Rear hsg. (Replaces PX-1082) 1
39 PX-1081 Rear bearing 1
40 PX-3517 Brush hldr assy. w/ brushes 1

PX-1069 Brushes*** 2
43 PX-1423 Steel cap nut, 3/8" 2 PennTex 09-23-2003

LATE PX-3 SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 11



� � � � � �

� �

� � � � � � � � � � 	 
 � � � �

� �

� �

	 

	 �

	 �

� �

	 


� 


� �

� �

� 


� �

� 


� �

� 	 	
�

�

�

	 


�

	 �
� �

� �

� 	

� �
� 


� 	

� �
� 


� 


� �

� �

� �
� �

� � � � � � 
 � � � 
 � � 
 
 �

� � � � � � 	 
 � � 
 � � 
 � � � � 	 � � � �

� 
 � � 
 � 	 � � � � 
 � � 	 � � � � �

� � � � � � � � 	 � � 	 � � 
 � 
 � �

� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �  ! � � � " # !

	 �

� ! $ � % & ' !

� " ( & % & ' !

� 


	 �

	 )

	 �	 

� 


� �
� 


� 

� 


	 

� 


	 �

	 �

� 


� �

� 


� 

� 


� 	

� 

� 


� )

� 	

� �

� )




)

� �

�

�

�

� � � � � � � � � � 	 
 � � � �



SERIAL #'s
FROM: 695502 to Present

No. Part # Description Qty. No. Part # Description Qty.

1 PX-1083 Rotor nut 1 42 PX-4515 Rectifier straps 2
2 PX-1059 Rotor lock washer 1 43 PX-2512 Positive diode assembly 3
3 PX-1128 K6 pulley 1 44 PX-1099 8-32 Keps nut  6
4 PX-1265 Fan 1 *** Not shown in drawing

4A PX-4522 Fan baffle plate*** 1
5 PX-1032 Spacer 2
6 PX-1264 Front housing  1
7 PX-1025 Front bearing 1
8 PX-1170 Front bearing retainer 1
9 PX-1054 Frt. bearing retainer screws 3
10 PX-1266 Rotor 1
13 PX-4503 200 amp stator 1
14 PX-1176 pos. bat. post: 5/16" x 18 x 1-1/2" 1
15 PX-1279 neg. bat. post: 5/16" x 18 x 1-1/4" 1
16 PX-1097 Heat sink screw: 8-32 x 3/4 hex screw 2
17 PX-1096 Capacitor screw: 8-32 x 3/4" hex  1
18 PX-1098 #8 Flat washer 5
19 PX-1049 Heat sink insulator 2
20 PX-1100 #10 Thru bolt lock washer 6
21 PX-1260 Brush screw: 8-32 x 1" HWH-MS serr. 1
22 PX-4511 Capacitor 1
23 PX-1207 Insulated screw 1
24 PX-4513 Blue field wire 1
25 PX-4512 Orange stator wire 1
26 PX-1192 Brush holder assembly 1
27 PX-1319 Brush holder assembly spacer 1
28 PX-1071 Battery post insulator, fiber 4
29 PX-1205 Bat. post insulator, teflon sleeve 1
30 PX-1116 5/16" Flat washer 3
31 PX-1105 5/16" Flange nut 2
32 PX-1106 5/16" Steel locknut 2
33 PX-1313 Rear housing 1
34 PX-4505 Neg. heat sink assembly 1
35 PX-4504 Positive heat sink assembly 1
36 PX-1171 Thru bolt: 10-24 x 2-1/2" SHCS 4
37 PX-1081 Rear bearing 1
38 PX-1040 Heat sink stud 6
39 PX-1039 Heat sink insulator 6
40 PX-2511 Small rectifier strap 1
41 PX-2513 Negative diode assembly 3 PennTex 10-27-2003

PX-4CS SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 13



� � � � � � � � 	 
 � � 


� �

� � � � � � � � � � 	 
 � � � �

� 


� �

� �
� �

� 


� �

� �

� �

� �

� �

� �

� �

� �

� �

� �
�

�

�


�

�

� �

� �

� �
� �


 �


 �


 

� �


 �


 �
� �

� �


 �

� �


 

� �

� � � � � � � � 	 � 
 	 � � � �

� � � � � � 	 
 � � � � � � 
 � � � � 
 � � � �

� � 
 � � � � � � � � � � � � � � � � � � � � � �

� � � � � � � � � 
 � � � � � � � � � �

� � � � � � 
 � � � � � � � � � � � � � � � � � � � � � � � � � � � �  ! " � � � # $ "

� �

� " %  & ' ( "

� # ) ' & ' ( "


 �

� �

� �

� �� �
� �

� �
� �

� �
� �

� �
� �

� �

� �

� �

� �

� �

� �
� �

� �

� �
� �

� �

� �

� 


� �
� �

� � 
 � � � � # ) & � # * � & + " ) " � "  , ! - 	 . # / " !
� � 	 
 � 0  , & ) �  , " � ) & ' ! ! �  (  ' !  1 ! " � * , # .
� " $ $ � " 2 3 � 1 4 & � ) # . " �  , " � ' $ � ( " , -

! ' . ' & " / � 5 4  $ & ' & ' " ) �
� # 4 � # , � - # 4 , � � 4 ) & # . " , � . ' % + &
� # $ ) ' / " , � 4 0 % ,  / ' $ % � & # �  � . # , " �
. # / " , $ � � � 	 
 � � 
 	 � � & +  & � 0 4 & )

# 4 & � � � �  . 0 ) �  & � � � � � � , # & # , � � � �
 $ / � 1 # ! & ) � ' $ � 0 !  � " � # * � & + ' ) � � � 
 
 � �

� � � � � � � � � � 	 
 � � � �



SERIAL #'s
FROM: 10964126

to  49914735

No. Part # Description Qty. No. Part # Description Qty.

1 PX-1060 Rotor nut 1 44 PX-1099 8-32 keps nut  6
2 PX-1059 Rotor lock washer 1
3 PX-1353 2.0" K6 pulley 1
4 PX-1265 Fan 1
5 PX-1032 Fan spacer  1
7 PX-1282 Front housing with bearing 1
11 PX-1031 Rotor spacer 2
12 PX-1266 Rotor 1
13 PX-4503 170/200 amp stator 1
14 PX-1176 Positive battery post 1
15 PX-1279 Negative battery post 1
16 PX-1097 Heat sink screw, 8-32 x 3/4" hex  2
17 PX-1096 Capacitor screw, 8-32 x 3/8" hex  2
18 PX-1098 #8 Flat washer 5
19 PX-1049 Heat sink insulator 2
20 PX-1100 #10 lock washer 6
21 PX-1260 Brush screw 1
22 PX-4511 Capacitor assembly 1
23 PX-1207 Insulated screw 1
24 PX-2512 Blue field wire 1
25 PX-4512 Orange stator wire 1
26 PX-1192 Brush holder assembly 1
27 PX-1319 Brush holder assy. spacer 2
28 PX-1071 Battery post insulator washer 4
29 PX-1205 Battery post insulator sleeve 1
30 PX-1116 5/16" Flat washer 3
31 PX-1105 5/16" Flange nut 2
32 PX-1106 5/16" Steel lock nut 2
33 PX-1313 Rear housing 1
34 PX-4505 Negative heat sink assembly 1
35 PX-4504 Positive heat sink assembly 1
36 PX-1171 10-24 x 2-1/2" SHCS thru bolt 4
37 PX-1081 Rear bearing 1
38 PX-1040 Heat sink stud 6
39 PX-1039 Pos. & neg. stud insulator 6
40 PX-2511 Rectifier strap - small 1
41 PX-2513 Negative diode assembly 3
42 PX-4515 diode strap 2
43 PX-2512 Positive diode assembly 3 PennTex 08-04-2003

EARLY PX-4 SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 15



� � � � � � � � 	 
 � � � 


� �

� � � � � � � � � � 	 
 � � � �

� �

� 	� �

� � 
 �

� 



 �


 �


 �

� 


	 �

� � �

	 


	 �

	 �

	 �

�




�

	


 	

�

�

�

� �
� �

� �

�

� 



 



 �


 �


 �

� �


 	
� �

� �

� �
� �

� �

� �

� �


 	
� �

� � � � � � � � � � 	 � 
 � � �

� � � � � � 	 
 � � 
 
 � � � � � � � � � � � � �

� � � � � � � � � � � � � � � � � � � � � � � � �

� � � � � � � � � � � � � � � � � � �

� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �  ! " � � � # $ "

� �


 �

� " %  & ' ( "

� # ) ' & ' ( "


 


� � �

	 �

	 �

�

� � � 	 � � 

�  ) "

* ! # � + ' $ %
, - # . � , - # $ &

/ � � � � � � � 0 � � 1 � � � � � � � � � � � 2 � � � � � � 3 � 4 � � � / � � 3 � 4 � �

�

� � � 	 � � 

�  ) "

* ! # � + ' $ %
, - # . � , - # $ &

� � � � � �  ! � " # � � � �  ! � "

� � � � � � � � � � 	 
 � � � �

( ' " 5 " 6 � , - # . � & 7 " � , - # $ &

� 


� �

� �

� �

� �

� 	 � 


� �

� 	

� 


* � � �
* � � �

( ' " 5 " 6 � , - # . � & 7 " � , - # $ &

� �

� 1 � � � � � � � � � � � � � 
 � � � � 1 � � � � � � � � / � � � � � � � � � � �
/ � � � � � � � 0 � � 1 � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � 4 �

� � � � � � � � 1 � � � � � � � � 	 � � � 
 � � � 1 � � � � � � 	 � � � � � / � � � � �
� � * � 1 � � � � � � � � � � � � 
 
 	 � � 0 � � � 3 4 � � � / � � � � � � � � 2 � � / � � � �

� � � 0 � � 4 � � � 0 � � � � � 1 � � � � � � 
 � � � � � / � � � � � � � � * � 1 � � � � � � � � / � �
� � � 
 
 	 
 � 0 � � � 3 4 � � � / � � � 4 � � � � 2 � � / � � � � � � � 0 � � 4 � � � 0 � � �

� �

� �

� 	

� �

� 


� �

� �


 �

� �


 �

� " %  & ' ( "

� " %  & ' ( " � # ) ' & ' ( "

� # ) ' & ' ( "



SERIAL #'s
FROM: 49914736

to  Present

No. Part # Description Qty. No. Part # Description Qty.

1 PX-1060 Rotor nut 1 39B PX-1294 Thru bolt SHCS, 1/4-20 x 3"     2
2 PX-1059 Rotor lock washer 1 40 PX-1104 Thru bolt lock washer 4
3 PX-1128 K6 pulley (use with baffle plate) 1 41 PX-1249 Wave spring 1
4 PX-1265 Fan 1 42 PX-1025 Rear bearing 1

4A PX-4522 Fan baffle plate(use PX-1128) 1 43 PX-1366 Rear bearing C-ring 1
6 PX-1348 Front housing 1 46 PX-1072 Pos. heat sink insulator 2
7 PX-1100 Retainer screw lockwasher 3 50 PX-1305 Retainer screw 3
8 PX-1074 Front bearing 1 54 PX-1273 Fan spacer 2
9 PX-1312 Front bearing retainer clips 3 59 PX-2520 Pos. battery post assembly 1
10 PX-1305 Front bearing retainer screws 3 60 PX-2521 Neg. battery post assembly 1
11 PX-1055 Rotor 1
12 PX-2503-5 Stator, PX-4G-5 1

12A PX-2503-3 Stator, PX-4G-5, externally rectified 1
13 PX-2505 Negative heat sink assembly 1
14 PX-2504 Positive heat sink assembly 1
15 PX-1102 Battery post bolt 2
16 PX-2513 Negative diode assembly 3
17 PX-2512 Positive diode assembly 3
18 PX-1039 Pos. & neg. stud insulator 6
19 PX-1040 Pos. & neg. heat sink stud 6
20 PX-1350 Rectifier strap - large 1
21 PX-1351 Rectifier strap - medium 1
22 PX-1352 Rectifier strap - small 1
23 PX-4511 Capacitor 1
24 PX-1099 8-32 keps nut  6
25 PX-1096 Capacitor screw 2
26 PX-1097 8-32 x 3/4" hex bolt  6
27 PX-1098 #8 flat washer 4
28 PX-2506 Brush holder assembly 1
30 PX-1049 Heat sink insulator 2
31 PX-1108 M4 flat washer (smaller than # 27) 2
32 PX-1124 Rear housing 1
33 PX-1066 Battery post  2
34 PX-1116 5/16" flat washer 3
35 PX-1070 Battery post insulator (white) 1
36 PX-1071 Bat. post insltr. washer (red) 2
37 PX-1105 5/16" Flange nut 2
38 PX-1106 5/16" steel locknut 2

39A PX-1107 Thru bolt,1/4-20x2" SHCS 1 PennTex 09-26-2003

LATE PX-4G-5 SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 17



� � � � �

� �

� � � � � � � � � � 	 
 � � � �

� �

� �

� 	
� 


� �

� �

� 	

� �

� �

� �

� �

� 


� �

� �

� �
�

�

�

�




� �



� �
� �

� �

� �

� �
� 	

� �

� �
� 	

� 	

� �

� 


� �
� 


� � � � � � � � � � 	 � � � � �

� � � � � � 	 
 � � 
 � 	 � � 
 � � � � � �

� � 
 � 	 
 � � � � � � 
 � � � 
 � � �

� � � � � � � � � � � 
 � � � � �

� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �  � � � ! "  

� 


�  # � $ % &  

� ! ' % $ % &  

� �

� �

� (

� 
� 	
� �

� 

� 	

� 	
� 	

� 	
� �

� 


� 


� �

� 


� �

� 	
� �

� �

� 	
� �

� (

� �

� �

� (

�

	

(

� 


� � � � � � � � � � 	 
 � � � �



SERIAL #'s
FROM: 695502 to Present

No. Part # Description Qty. No. Part # Description Qty.

1 PX-1083 Rotor nut 1 42 PX-4515 Rectifier straps 2
2 PX-1059 Rotor lock washer 1 43 PX-2512 Positive diode assembly 3
3 PX-1058 Fan spacer  1 44 PX-1099 8-32 keps nut   6
4 PX-1355 2.5" K8 pulley 1
5 PX-1189 Fan 1
6 PX-1184 Front housing  1
7 PX-1052 Front bearing 1
8 PX-1185 Front bearing retainer 1
9 PX-1054 Frt. bearing retainer screws 3
10 PX-1187 Rotor 1
13 PX-4503 200 amp stator 1
14 PX-1176 Pos. bat. post: 5/16" x 18 x 1-1/2" 1
15 PX-1279 neg. bat. post: 5/16" x 18 x 1-1/4" 1
16 PX-1097 Heat sink screw: 8-32 x 3/4" hex  2
17 PX-1096 Capacitor screw: 8-32 x 3/8" hex  1
18 PX-1098 #8 Flat washer 5
19 PX-1049 Heat sink insulator 2
20 PX-1100 #10 Thru bolt lock washer 6
21 PX-1260 Brush screw: 8-32 x 1" HWH-MS serr.  1
22 PX-4511 Capacitor 1
23 PX-1207 Insulated screw 1
24 PX-4513 Blue field wire 1
25 PX-4512 Orange stator wire 1
26 PX-1192 Brush holder assembly 1
27 PX-1319 Brush holder assy. spacer 1
28 PX-1071 Battery post insulator, fiber 4
29 PX-1205 Bat. post insulator, teflon sleeve 1
30 PX-1116 5/16" Flat washer 3
31 PX-1105 5/16" Flange nut 2
32 PX-1106 5/16" Steel locknut 2
33 PX-1263 Rear housing 1
34 PX-4505 Neg. heat sink assembly 1
35 PX-4504 Positive heat sink assembly 1
36 PX-1171 Thru bolt: 10-24 x 2-1/2" SHCS 4
37 PX-1081 Rear bearing 1
38 PX-1040 Heat sink stud 6
39 PX-1039 Heat sink insulator 6
40 PX-2511 Small rectifier strap 1
41 PX-2513 Negative diode assembly 3 PennTex 07-22-2003

PX-4S SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 19



� � � � � � � � 	 
 � �

� �

� � � � � � � � � � 	 
 � � � �

� � � � � � �
� � � � � � � �

� � � � � � �

� � � � � � �


 � 
 �

� �

� �

� �

� 


� 


� 


� �

� �

� �

� �
� 


� 


� �

� 

� �

� �

� �

� �

� �

� 


� �

� �

� �

� �

� �

� �

� �
� �

� �

�
�

�

�
 �




� �


 �

� �


 






 �





 





� 


� �

� �

� �

� 


� �
� �

� 


� �
� �

� �

� �

� �

� �
� �

� 


� � � � � � � � 	 � � 	 � � � �

	 
 � � � 
 � � � � 
 
 � � 	 � � 
 � � � � 


� � � � 
 � 	 � � 
 � 
 � � � � 	 � � 
 � � � � �

� � � � � � � 
 � � 
 � � � � � � � �

� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �  ! " � � � # $ "

� �

� �

� 


� " %  & ' ( "

� # ) ' & ' ( "


 �


 �


 �


 �


 �


 �
� � � 	 � � � # * " � # + � & , " ) " � -  . & ) �  . "
$ # � ! # $ % " . �  (  ' !  / ! " 0 � / 1 & � ' $ � ) # * "
�  ) " ) 0 � !  & " . � * # 2 " ! � -  . & ) � �  $ � / "
) 1 / ) & ' & 1 & " 2 � � 3  ! ! � & , " � � " $ $ � " 4
5  � & # . 6 �  & � � � � 	 
 � � 	 � � 
 
 � + # .
' $ + # . *  & ' # $ � # $ � & , " ) " � -  . & ) �

� &  & # . ) � + # . � "  . ! 6 � + !  & � , "  & � ) ' $ 7 )
) & ' ! ! �  (  ' !  / ! " � � �  7 " � ) 1 . " � -  . & � 8
" $ 2 ) � 9 ' & , � : � : � + # . � : � # $ % � � &  & # .
� "  2 : � � � + � 1 ) ' $ % � !  & " 	 ) & 6 ! " � , "  &
) ' $ 7 ) 0 � �  . & � 8 � ) , # 1 ! 2 � $ # & � ,  ( " � : � : �

� , " $ � % # ' $ % � + . # * � + !  & � & #
+ ' $ $ " 2 � 2 ' # 2 " � , "  & � ) ' $ 7 ) 0
; "  & � � ' $ 7 � < - % .  2 " � = ' &

� � 	 � 
 � 
 � ' $ � ! 1 2 " ) � � � ) & .  - ) 0
# $ " � �  -  � ' & # . 0 �  $ 2 � & 9 #

�  -  � ' & # . �  & &  � , ' $ % � ) � . " 9 ) �

� , ' ) � "  . ! 6 	 ) & 6 ! " � . "  . � , # 1 ) ' $ % � ' ) � $ # & �  (  ' !  / ! " �
� , " $ � . " - !  � ' $ % � & , " � . "  . � , # 1 ) ' $ % � 6 # 1 � * 1 ) &
 ! ) # � . " - !  � " � & , " � / "  . ' $ % �  $ 2 � . " &  ' $ " . ) � � � ! !
-  . & ) �  . " �  (  ' !  / ! " � ' $ � & , " � � � 	 
 
 � � � 1 - % .  2 "
7 ' & � � > � � � 	 � � � � � , # 1 ) ' $ % 0 � � � 	 � � � � � / "  . ' $ % 0 �
� � 	 � � � � � 9  ( " � ) - . ' $ % 0 � � � 	 � � 
 
 � 3 	 . ' $ % 0 �

� 	 � � � 	 � � � � � & , . 1 	 / # ! & ) � ? � � � 	 � 
 � � � / . % � � & # # ! @ �

�  . ! 6 	 ) & 6 ! " � + !  & � , "  & � ) ' $ 7 ) �  . " � $ # � ! # $ % " . �  (  ' !  / ! " �

� � � � � � � � � � 	 
 � � � �

� �

� 




SERIAL #'s
FROM: 6976693 to 79916154

No. Part # Description Qty. No. Part # Description Qty.

1 PX-1060 Rotor nut 1 40 PX-1104 Thru bolt lock washer 4
2 PX-1059 Rotor lock washer 1 41 PX-1249 Wave spring 1

3A PX-1129 K6 pulley PX-5P, PX-5P2 1 42 PX-1291 Rear bearing 1
3B PX-1130 K8 pulley PX-5R, PX-5T 1 45 ** Brg. retainer screw 3
4 PX-1057 Fan 1 46 PX-1072 Pos. heat sink insulator 2
5 PX-1058 Fan spacer PX-5P, 5P2, 5T 1 49 ** Brg. retainer cap  1
6 PX-1411 Front housing "R" 1 50 PX-1305 Frt. brg. retainer screw 3
11 PX-1300 Rotor 1 52 PX-1074 Front bearing 1

12A PX-1299L 200 Amp stator- long leads 1 53 PX-1312 Z-clip front bearing retainer 3
12B PX-1299-3 200 Amp stator- ext. rectified 1 54 PX-1273 PX-5R fan spacer 1
13 * Neg. heat sink assembly 1 55 PX-1122 5T front housing 1
14 * Pos. heat sink assembly 1 56 PX-1051 5P front housing 1
15 PX-1102 Battery post bolt 2 57 PX-1123 5P2 front housing 1
16 PX-2513 Negative diode asembly 3 59 PX-2520 Positive post assy. 1
17 PX-2512 Positive diode asembly 3 60 PX-2521 Negative post assembly 1
18 PX-1039 Pos. & neg. stud insulator 6 61 PX-1100 #10 Lock washer 3
19 PX-1040 Heat sink stud 6 PX-1258 PX-5R rear support brkt.*** 1
20 * Rectifier strap - large 1 PX-2526 Heat sink upgrade kit*** 1
21 * Rectifier strap - medium 1 *Not available but upgraded. Call factory
22 * Rectifier strap - small 1 for replacement parts information.

PX-2526 Heat sink strap upgrade kit*** 1 **Part not available.
23 PX-2524 Capacitor assembly 1 ***Not shown in drawing.
24 PX-1099 8-32 keps nut  6
25 PX-1096 Capacitor screw, 8-32 x 3/8" hex  2
26 PX-1097 Heat sink screw, 8-32 x 3/4" hex  6
27 PX-1098 #8 Flat washer 4
28 PX-2506 Brush holder assembly 1
29 PX-1148 Brush holder spacer 2
30 PX-1049 Heat sink insulator 2
31 PX-1108 M4 flat washer 2
32 * Rear housing 1

PX-5508 Rear housing upgrade kit*** 1
33 PX-1066 Battery post 2
34 PX-1116 5/16" Flat washer 3
35 PX-1070 Battery post insulator 1
36 PX-1071 Bat. post insulator washer 2
37 PX-1105 5/16" Flange nut 2
38 PX-1106 5/16" Steel locknut 2
39 PX-1294 Thru bolt SHCS 4 PennTex 07-16-2003

EARLY PX-5 SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 21



� � � � � � � � 	 
 �

�

� � � � � � � � � � 	 
 � � � �

� 
 � � � � � � � � � � � �

� � � � � � �

� � � � � � � �

	 �

	

	 �

	

� �

� �� �


 �

� 	


 �


 �


 �


 �

� 


� �

� � �

� 


� �

� �

� �

�




�

� �

	 �

	 �

� �

	 �

	 �
� �


 �

� � �

� �

	 


� � � � � � �

�


 	


 �


 �


 �

� �


 �
� �

� �

� �
� �

� �

� �

� �


 �
� �

� � � 
 � � � �

� � � � � � � �


 


� � � � �  ! � " �  # � �   � $ � � % � & ! � ' � � � ( ) * $ � � � � � ( ) * � �

� �

� ) � ' ! � + � � % � � $ , � � � � � � � � � � � � � � � � � � � � �  , 
 - � � � � � . �

� 	 
 � � � � � � � 	 � 
 � � 
 	 
 � � � � � � 
 �

� � � � 	 � � 
 � � � � � � � � � � � �

� � � � � � � � � 
 � � � � � � � 
 


� �

	 �

� /

� � � � � � �

	 �

� 


� 0 � ( � � �


 0 �
( � � �

� � � � � � �

� 


	

1 � 
 	 0 �
( � � �  � � � 	  � 2 � 
 2

� 3 4 4 � 2 � � 5 2 
 , 6 � �
5 � - � 7 1

	 	

	� � � � � � 


� � � � � � � � � � 	 
 � � � �

� � � 7 � 8 �
9 2 � : �
� ; � �
9 2 � . �

< � � � 
 � � 
 , ; � � � � � � 2 � 
 2 � , 
 � �
� . � � � � 	 
 �  1

� � /

� �

� �

� �

� �

� �

� �

� �

� �

� 	

� �

� �


 �

� �

� �

� �

� �

� �

� �

� � � 	

� �

� 	 � �

/ �  � / �  �

� � � 7 � 8 � 9 2 � : � � ; � � 9 2 � . �

� �

� # $ � � ) � � � � � � � � � � � ! � � #  � ) � � � � � � � � � � ' �  � % � � � � � � � �  ! � "  � #  � � � � % �
� � � � � � � �  � � ) � ! � + � � � � � � � � ) � � � * ) �  � ) ! � � � � # $ � � ) � � � � � � � � 	 1 �

� # $ � � ) � � 	 � !  � ' � � � � !  � ! � / � # � � � � ! � � � � � � � 
 	 � � � " ! � � ( * ) � � � � � � � + � � ! & � �
� � � � �  ! � " � � *  � 1 � � # $ � � ) � � � � !  � ' � � � � !  � ! � / � # � � � � ! � � � � � �

� � � 
 	 � 
 � " ! � � ( * ) � � � � � � *  ! � ! & � � � � � � �  ! � " � � *  � 1 �

� �

	 �

� � � 
 � � � �

� � � 
 � � � �

� � � � � � � �

� � � � � � � �

	 �

� * � � � � ! . � - 
 � � � 
 � � � � 5 � � � . . � . � �
7 � � ; �  < � � � � � 
 � 	 � � = � � � � ; � 2 � 

" � � � 2 � " � � 4 3 - - � > � 7 
 � � 3 � � 8 � � .
� � � 	 ) � 
 - � � 2 . 
 � � 2 � � 8 � 4 � . 8 � . �

� . � 
 4 4 - � , 
 � � � . 1 �



SERIAL #'s
FROM: 79916155

to Present

No. Part # Description Qty. No. Part # Description Qty.

1 PX-1060 Rotor nut 1 36 PX-1071 Bat. post insulator washer (red) 2
2 PX-1059 Rotor lock washer 1 38 PX-1106 Steel locknut 2
3 PX-1128 K6 pulley PX-5G 1 39A PX-1294 Thru bolt 2

3A PX-1129 K6 Pulley PX-5P, PX-5P2*** 1 39B PX-1361 Thru bolt 2
3B PX-1129 K6 Pulley PX-5R(Late 2001 & up)*** 1 39C PX-1340 Thru bolt, PX-5S rear brkt 2
3C PX-1130 K8 Pulley PX-5R (Prior to K6 1 40 PX-1104 Thru bolt lock washer 4

change in 2001)*** 1 41 PX-1249 Wave spring 1
3D PX-1130 K8 Pulley PX5S, PX5T*** 1 42 PX-1291 Rear bearing 1
3E PX-1155 K7 pulley PX-5P2 Dodge*** 1 43 PX-1366 Rear brg. C-ring 1
4A PX-1057 Fan: all PX-5 except 5G 1 46 PX-1072 Pos. heat sink insulator 2
4B PX-1265 Fan: PX-5G 1 50 PX-1305 Retainer screw 3
4C PX-4522 Fan baffle plate: PX-5G 1 52 PX-1074 Front bearing 1
5 PX-1058 Fan spacer PX-5P, 5P2, 5T 1 53 PX-1312 Front bearing Z-clip 3
6 PX-1411 Front housing PX-5R 1 54 PX-1273 PX-5R fan spacer 1
11 PX-1300 Rotor 1 55 PX-1122 PX-5T front housing 1

12A PX-1299 200 Amp stator 1 56 PX-1051 PX-5P front housing 1
12B PX-1299-3 200 Amp stator- ext. rectified 1 57 PX-1123 PX-5P2 front housing 1
13 PX-2505 Negative heat sink assembly 1 58 PX-1348 PX-5G front housing 1
14 PX-2504 Positive heat sink assembly 1 59 PX-2520 Pos. post assy. 1
15 PX-1102 Battery post bolt 2 60 PX-2521 Neg. post assy. 1
16 PX-2513 Negative diode assembly 3 61 PX-1100 #10 Lock washer 3
17 PX-2512 Positive diode assembly 3 62 PX-1342 PX-5S front housing 1
18 PX-1039 Pos. & neg. stud insulator 6 63 PX-1339 PX-5S rear bracket 1
19 PX-1040 Heat sink stud 6 64 PX-1341 PX-5S rear brkt. leg spacer 1
20 PX-1350 Rectifier strap - large 1 65 PX-2543 Neg. post assy. after S# 80340165 1
21 PX-1351 Rectifier strap - medium 1 66 PX-2542 Pos. post assy. after S# 80340165 1
22 PX-1352 Rectifier strap - small 1 67 PX-2541 Neg. heat sink assy. after S# 80340165 1
23 PX-4511 Capacitor assembly 1 68 PX-2540 Pos. heat sink assy. after S# 80340165 1
24 PX-1099 8-32 keps nut  6 69 PX-1516 5/16" Ext. tooth lock washer 2
25 PX-1096 Capacitor screw, 8-32 x 3/8" hex  2 70 PX-2539 5/16" x 1-3/4" post 2
26 PX-1097 Heat sink screw, 8-32 x 3/4" hex  6 PX-1258 PX-5R rear support brkt.*** 1
27 PX-1098 #8 Flat washer 4 ***Not shown on drawing
28 PX-2506 Brush holder assembly 1
30 PX-1049 Heat sink insulator 2
31 PX-1108 M4 flat washer (smaller than # 27) 2

32A PX-1292 Rear housing 1
33 PX-1066 Battery post 2
34 PX-1116 5/16" Flat washer 3
35 PX-1070 Bat. post insulator (white) 1 PennTex 08-04-2003

LATE PX-5 SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 23



� � � � � � � � � � � � � �

� �

� � � � � � � � � � 	 
 � � � �

	 


	 �

� �

� �
� 	

� �

� �

� 


�
�

	
�


� � � 


� �

� �

�
�

� � � � � � � � �

� �

� 	
� �

� �

� �
� �

� �

� �

� �

� �

� � � �

� 


� 


� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �  � � ! � � " � � # � � � � � " � � � �
� � � � � � � � � � � � $ � � � � � � % �  � � � � � � � � $ " � �  � � ! � � " � � # � � � � &

� � � � � � � 	 
 � � � 	 � � � � 
 � � � � �

� � � � � � � � 	 
 � � 
 	 � � � � 
 � � � 	 � � � � � 	 � � � � �
� � � � � � � � � 	 
 � � � � � 
 � � � � � � � � � � 
 � �

� � � � � � � � � 	 � � � � � 
 � � � �
� � � � � � � � � � � � � � � � � � � � � � � � � � � �

 � ! " 
 � � � # � $ � ! % � #
� 	 
 � � � � � � � � � � � � � � � � & 
 � � ' � � ( " �
� � � � � � � � � � � 
 � � � � � � � & 
 � � � $ � ! % � #

� � � � � � � � 	 � � � � 
 	 � � � � 
 � � � 	 � � � � � 	 � � � � �
� 
 ) � � � � � � � � * � � � � 
 � � � � � � � � � � 
 � � � 
 � �
� � � � � � � � � 	 � 	 � � � 
 � � � � � � � � � + � , � ( " �

� � 	 � � � � � � � � � � � � � � � � � � � � � � � � � �  � ! " 
 � � � #
� � � � � � � � � 	 � � � � � � � � � - � . 
 � � � � 
 � � � �
� � � � � � � � � � � 
 � � � � � � � & 
 � � � $ � ! % � #

� � � � � � � � � 	 
 � � � � � � � � / � � � # � � 
 � 0 � 1 � � $ � ! % � #
� � ) � � � � � � 	 
 � � � � � � � � � � � 
 � 2 � 3 � " �

�

� �

�

� � � 	 � � 	 � � � � �

� 


� 
 � �

	 �

� 


� 	� �
� 


� �
� �

� 	 � �

	 �

� � $ " �% �  �

	 �
	 �

� �

	 �

	 	

	 


% �  �

% �  �

� � $ " �

� � $ " �

� 

� 


� �
� �

� �


 � � � � 	 
 � � � � � � 	 
 � � � � � � � 	  � �

' � � ( � � � � � � 	 � � � % � � $ � ) � * � � � � � � � � � � � � &
' � � ( � � � � � � � � � � % � + � � , � � " � � � � � �
' � � ( � � � � � � � � 	 � - . � � � � � � � � � � �
' � 	 ( � � � � � � � � � � ) � * � � � � � � � � � � � � � � � � � � � �
' � 	 ( � � � � � � � 
 � � / � � . � � � ) � * � � � � � � �
' � � ( � � � � � � � � � � � � � � 0 � , � � " � � � � � � � � � � �


 � � � � � ! 	 
 � � � � � ! 	 
 � � � � "

� � 	 # � � � 	 � � � � $ % � � � $ �

1 � � � ( � 
 � � � 
 � 
 	 1 � � � � � ) 2 ( � 1 3 +

4 # �
� �
�

� � �
� 5

4 # �
� �
�

� � �
� 5

� �

� 	- � � � ( � # � � �

� � � � " � � � � � � � " � � �

 � + � � � � + " � � � " � �

� � � � � � � � � � 	 
 � � � �

� �� 


� �

� 	 � �



No. Part # Description Qty. No. Part # Description Qty.

1 PX-1083 Rotor nut 1 39 PX-1081 Rear bearing 1
2 PX-1059 Rotor lock washer 1 40 PX-3517 Brush hldr assy. w/ brushes 1
3 PX-1058 Rotor washer 1 PX-1069 Brush*** 2
4 PX-1355 2.5" K8 pulley 1 43 PX-1372 Rear housing leg spacer 1
5 PX-1409 Fan 1 44 PX-6506 Negative heat sink w/diodes 1
6 PX-1080 Woodruff key 1 45 PX-1113 10-32 keps nut 5
8 PX-1073 Front housing 1 46 PX-1104 #14 Lock washer 2
9 PX-1074 Front bearing 1 47 PX-1380 1/4-20 x 1-1/2" SHCS 2
10 PX-1075 Front bearing retainer 1 48 PX-1377 10-32 x 1-1/4" SHCS 4
11 PX-1301 Frt. brg. retainer screw 4 49 PI-0125 Capacitor cap screw 1
12 PX-1364 Thru bolts 3 50 PX-1420 3/8" external lock washer 2
13 PX-1101 #10 Internal lock washer 3 53 PX-1401 External ground bolt 1
14 PX-1269 Nord lock washer 6 55 PX-1116 5/16" Lock washer 1
15 PX-1213 #10 Nylon lock nut 3 56 PX-1386 Pos. heat sink connector 1

16a PX-6501 Rotor (used in PX-614) 1 57 PX-1404 3/8" Jam nut 4
16b PX-6524 Rotor (PX-616, PX-619) 1 58 PX1382 3/8" Flat washer 2
17a PX-6516 24 volt 160 amp. (PX-614, 616) 1 59 PX-1423 3/8" Steel cap nut 2
17b PX-6519 24 volt 190 amp. (PX-619) 1 61 PX-3509 Brush ground lead 1
18 PX-3514 Capacitor assembly 1 62 PX-1252 1/2" Lockwasher 2
19 PX-1096 Capacitor screw- 8-32 x 3/8" hex 1 64 PX-1396 1/2" x 7" Mounting bolt 1
20 PX-2512 Positive diode assembly 3 65 PX-1253 1/2" Mounting bolt nut 1
22 PX-1100 #10 lock washer 5 66 PX-1214 Mount block 1
23 PX-1111 #10 flat washer 5 ***Not shown on drawing.
24 PX-1091 Heat sink insulator (top) 2
25 PX-1040 Heat sink stud 6
26 PX-1039 Heat sink stud insulator 6
27 PX-1090 Heat sink insulator (bottom) 2
28 PX-3510 Positive rectifier strap 6
29 PX-1376 3/8" x 2-1/2" battery post 1

PX-6510 Bat. post assembly (2-1/2" x 3/8"bolt) 1
30 PX-6502 Negative diode assembly 6
31 PX-1421 3/8" x 2" battery post 1

PX-6508 Bat. post assy. (2" x 3/8" bolt) 1
32 PX-6504 Right positive heat sink assy. 1
33 PX-6505 Left positive heat sink assy. 1
34 PX-1385 Heat sink insulator washer 2
35 PX-1405 Teflon bat. post sleeve, 3/8" 2
36 PX-1099 8-32 keps nut 6
38 PX-1375 Rear housing 1 PennTex 10-23-2003

PX-614, 616, & 619 SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 25



� � � � � � �

� �

� � � � � � � � � � 	 
 � � � �

� �

	 �

� �

� 	
� � � 




�

�
	 �

�
 
 
 



 �


 �

�
�

� � � � � � � � �

� 



 �

 	


 	


 �

	 �


 	

�������

� � � � � � �

� �

� �

� �

� �

� � � �

� 


� �

� � � � � � � � � � � � � � � � � � � � � � � � � � � �  � � � � � � � � � ! � �  � " # � � ! � � $ � " � � %

� � � � � � 	 
 � � 
 � 
 � 
 
 � � � � � � 


� � � � � � � � 	 � 
 � � 
 
 � � � 
 � � � � 
 � � � � �
� � � � 
 � � � � � � � � 
 � � � 
 
 	 � �  ! 
 " 
 � � � � � ! � 
 
 
 
 
 
 
 
 
 
 
 
 
 � � � #
� � � � 
 � � � � $ � $ � 
 � �  ! 
 % � & 
 ' ( 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 �
� � $ � 
 � � � � �  � � 
 � �  ! 
 ) � � 
 
 * � + � 
 , + � ( � � 
 � � 
 
 
 
 
 
 
 
 �
� � � � 
 � � � � $ � � � 
 � �  ! 
 - � � � � + 
 * � � � . � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 �
� �  � 
 � � � � �  � � 
 � �  ! 
 / � � 
 
 0 � � � � � 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 �
� � � � 
 � � � � $ � � � 
 � �  ! 
 1 " 
 � � + � � 
 2 � � � 
 0 � � � � � 
 
 
 �
� � � � 
 � � � � $ � � � 
 � �  
 * 
 � � � 
 3 � 4 + ( 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 �





 �

�

� � � 
 � � 
 � � � � �

	 


� � 	 �

� �

	 


� �

& � � � � � ' �� " � � � � ' �

� �
� 	

� �

� �

� �

� �

� �  � � � � ! �

� �
� 


� �
� �

� � � � � �

( � � � ) � 
 � * � 
 * 
 � ( � � � � � + , ) � ( - .

� � � � � � /
� 0 1 1 � ,

$ � /

2 $ �
" �
�

� � �
� 3

2 $ �
" �
�

� � �
� 3

� � � � � � � 
 � � � � � � � 
 � � � � � 
  ! �

� �

� �

� �

� �

� �
� �

� �

� 	

� 	

� �

� 


� 


� �

� � � � � � � 
 � � � � � 
  ! � " 
 � � � � � � �

4 � � � � � � 
 � � � � � " . � � 5 � ! � � � � � � %
4 � 	 � � � � 
 � � � � � " � � � + " 1 � � � � � � � � � � � 

4 � � � � � � 
 � � � � � � 6 � & 0 � � � � � � � � � � � � � 

4 � � � � � 
 � 
 	 � - " 0 � � � + 1 " . � � � � � � � � 

� � 4 � � � � � � � � 
 � � - � � % � + 1 � % � + " 1 � � � �
� �

4 � � � � � � 
 � � � � � " . � � 5 � � ! � � � � � � %
4 � � � � � � 
 � 
 � � / � � � � 1 � � + � � � � � � � � 

4 � 
 � � � � 
 � � 
 � - " 0 � � � + " 1 � � � � � � � � 

4 � 
 � � � 
 � � � � + 0 � � " � ! � � � � + 1 � � � 

4 � � � � � � � � 
 � � 7 * � � � � 1 � , � + � � � � 

4 � � � � � � 
 
 � � � + � � � % � & 0 � � � � � � � � � � � � � � � � � �

4 � 	 � � � � 
 
 
 	 � 7 * �
+ � � � % � 5 � � ! � � � � � � � � � %

� � � � 
 " 
 � � � � � # # 
 � � $ � � � � % 
  � �

4 � 	 ) � � � � � 
 � � � � � " � � � + " 1 � � � � � � � � � 
 � � %
4 � � ) � � � � � 
 � � � � � " . � � 5 � � ! � � � � � � �
4 � � ) � � � � � 
 � � � � & 0 � � � � � � � � � � � 

4 � 
 ) � � � � � 
 � � 
 � + " 1 � � � � � � � � � � � � � � � � � � � � 

4 � � ) � � � � � 
 	 
 
 � 7 � " 0 � � � + " 1 � � � � � � � 

4 � � ) � � � � � 
 
 
 � � � * 
 � 8 � 5 � � ! � � � � � � 
 � � � � �

� � � � � � � � � � 	 
 � � � �


 �
 �

	 �

� � � �



No. Part # Description Qty. No. Part # Description Qty.

1 PX-1083 Rotor nut 1 45 PX-1113 10-32 keps nut  5
2 PX-1059 Rotor lock washer 1 46 PX-1376 3/8" x 2-1/2" battery post 2
3 PX-1058 Rotor washer 1 48 PX-1404 3/8" Jam nut 4
4a PX-1355 2.5" K8 pulley: 6S 1 49 PX-3509 Brush ground lead 1
4b PX-1238 2.2" pulley: 6T 1 50 PX-1420 3/8" external lock washer 2
5 PX-1409 Fan 1 51 PX-6510 Bat. post kit: 3/8" both sides 2
6 PX-1080 Woodruff key 1 53 PX-1401 External ground bolt 1
8 PX-1073 Front housing 1 55 PX-1116 5/16" Lock washer 1
9 PX-1074 Front bearing 1 59 PX-1423 3/8" Steel cap nut 2
10 PX-1075 Front bearing retainer 1 PX-6511 PX-6S mounting bolt kit*** 1
11 PX-1301 Frt. brg. retainer screw 4 PX-6509 PX-6T mount kit 1
12 PX-1092 Frt & rear case thru bolts 3 ***Not shown on drawing.
13 PX-1101 #10 Internal lock washer 3
14 PX-1269 Nord lock washer 6
15 PX-1213 #10 Nylon lock nut 3
16 PX-6501 Rotor 1
17 PX-6503 Stator assembly 1
18 PX-3514 Capacitor assembly 1
19 PX-1096 Capacitor screw- 8-32 x 3/8" hex  2
20 PX-2512 Positive diode assembly 3
21 PX-1114 Heat sink bolt: 10-32 x 1 SHCS    2
22 PX-1100 #10 lock washer 3
23 PX-1111 #10 flat washer 3
24 PX-1091 Heat sink insulator (top) 2
25 PX-1040 Heat sink stud 6
26 PX-1039 Heat sink stud insulator 6
27 PX-1090 Heat sink insulator (bottom) 2
28 PX-3510 Positive rectifier strap 6
29 PX-2513 Negative diode assembly 1
32 PX-3505 Negative heat sink assembly 1
33 PX-3504 Positive heat sink assembly 1
34 PX-1385 Heat sink insulator washer 2
35 PX-1405 Teflon bat. post sleeve, 3/8" 2
36 PX-1099 8-32 keps nut  6
37 PX1382 3/8" Flat washer 2
38 PX-1375 Rear housing 1
39 PX-1081 Rear bearing 1
40 PX-3517 Brush hldr assy. w/ brushes 1

PX-1069 Brush*** 2 PennTex 08-05-2003

PX-622 SERIES NOT INCLUDING PX-622Q
PARTS LIST

PENNTEX INDUSTRIES, INC.

 27



� � � � � � � �

� �

� � � � � � � � � � 	 
 � � � �

� 	

� �

� 

� � � �

�

� 


� �

�
�

� � � � � � � � �

� �

� 


� 


� 


� �

� �

� � � �

� �

� 	

� � � � � � � � � � � � � � � � � � � � � � � � � � � �  � � � � � � � � � ! � �  � " # � � ! � � $ � " � � %

� �

	

� � � � � � � � � 	 
 �


 �

� � 
 �

� �


 �

� �

& � � � � � ' �� " � � � � ' �

� �
� 


� 


� �

� �
� �

� �  � � � � ! �

� �
� �

� 

� 	

� 
 � � � � �

( � � � ) � � � * � � * � � ( � � � � � + , ) � ( - .

/ $ �
" �
�

� � �
� 0

/ $ �
" �
�

� � �
� 0

� � � � � � � � � � 	 
 � � � �

� 	� �


 	

� � � �

� � � �

� � � � � � � � � � � � � � � � � � � � � � �

� � � � � � � � 	 
 � � 
 � � � �
� � � � � � � � � 	 
 � � � � � 
 � � � � � � � � � � 
 � �

� � � � � � � � � 	 � 	 � � � 
 � � � � � � � � � � � � � � � �
� � 	 � � � � � � � � � � � � � � � � � � � � � �  ! " � # ! $ � 
 � � � %
� � � � � � � � � 	 � � � � � � � � � & � ' 
 � ! � � 
 � � ( �
� � � � � � � � � � � 
 � � � � � � � ) 
 � � � * � $ + � %

� � � � � � � � � 	 
 � � � � � � � � , � � � % ! � 
 � - � . " � * � $ + � %
� � / � � � � � � 	 
 � � � � � � � � � � � 
 � 0 � 1 ! � �

�� � � � � � � � 	 
 � � 
 � � � �
� 
 / � � � � � � � � 2 � � � � 
 � � � � � � � � � � 
 � � � 
 � �
� � � � � � � � � 	 � 	 � � � 
 � � � � � � � � � � � � � � � �

� � 	 � � � � � � � � � � � � � � � � � � � � � �  ! " � # ! $ � 
 � � � %
� � � � � � � � � 	 � � � � � � � � � & � ' 
 � ! � � 
 � � ( �
� � � � � � � � � � � 
 � � � � � � � ) 
 � � � * � $ + � %

� � � � � � � � � 	 
 � � � � � � � � , � � � % ! � 
 � - � . " � * � $ + � %
� � / � � � � � � 	 
 � � � � � � � � � � � 
 � 0 � 1 ! � �

�

� 	

�
�

�



� �
� �



No. Part # Description Qty. No. Part # Description Qty.

1 PX-1083 Rotor nut 1 53 PX-1401 External ground bolt 1
2 PX-1059 Rotor lock washer 1 55 PX-1116 5/16" Lock washer 1
3 PX-1058 Rotor washer 1 56 PX-1386 Pos. heat sink connector 1
4 **** pulley 57 PX-1404 3/8" Jam nut 4
5 PX-1409 Fan 1 58 PX1382 3/8" Flat washer 2
6 PX-1080 Woodruff key 1 59 PX-1423 3/8" Steel cap nut 2
8 PX-6536 Front housing: 6Q 1 61 PX-3509 Brush ground lead 1
9 PX-1074 Front bearing 1 PX-6508 Bat. post assy. (2" x 3/8" bolt) 1
10 PX-6539 Front bearing retainer 1 PX-6510 Bat. post assy. (2-1/2" x 3/8" bolt) 1
11 PX-1301 Frt. brg. retainer screw 5 ***Not shown on drawing.
12 PX-6538 Thru bolts (1/4-20 x 3-1/2" FHCS)        4 **** Currently uses engine mfg. pulley.
16 PX-6501 Rotor 1
17 PX-6503 Stator 1
18 PX-3514 Capacitor assembly 1
19 PX-1096 Capacitor screw- 8-32 x 3/8" hex  2
20 PX-2512 Positive diode assembly 3
21 PX-1114 10-32 x 1 SHCS            2
22 PX-1100 #10 lock washer 3
23 PX-1111 #10 flat washer 2
24 PX-1091 Heat sink insulator (top) 2
25 PX-1040 Heat sink stud 6
26 PX-1039 Heat sink stud insulator 6
27 PX-1090 Heat sink insulator (bottom) 2
28 PX-3510 Positive rectifier strap 6
29 PX-1376 3/8" x 2-1/2" battery post 1
30 PX-6502 Negative diode assembly 6
31 PX-1421 3/8" x 2" battery post 1
32 PX-3505 Negative heat sink assembly 1
33 PX-3504 Positive heat sink assembly 1
34 PX-1385 Heat sink insulator washer 2
35 PX-1405 Teflon bat. post sleeve, 3/8" 2
36 PX-1099 8-32 keps nut  6
38 PX-6537 Rear housing: 6Q 1
39 PX-1081 Rear bearing 1
40 PX-3517 Brush hldr assy. w/ brushes 1

PX-1069 Brush*** 2
45 PX-1113 10-32 keps nut  5
49 PI-0125 Capacitor cap screw 1
50 PX-1420 3/8" external lock washer 2 PennTex 07-23-2003

PX-622Q SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 29



� � � � � � � � 	 
 � �

� �

� � � � � � � � � � 	 
 � � � �


 �


 �

� �

� �
� 


� �

� 


� �

�� � � �

� �

� 


� �

�



� � � � � � � � � � � � � � �
� � � �  � � ! " � " # � $ � � % � � �  " " &
' � (  � & " ) � * � � % � + � � � � � � � #

� " � � � , � " *


 �

� 

� �

� �

� �
� �

� �

� �

� 


� �

� 
 � �

� �

� �

� � � � � � - " � . " � � � / � & 0 � � � � " � - � " * " ) � 1 � � ( � � % " � 2 � � & � � % " � " �
� & ) � � � " � ) " � � 3 & � � " ) � � " 1 � � � & ) � � � 3 % � � 1 � � ( � � % " � 2 � � & � #

� � � � � � � 	 
 � � � 	 � � � � 
 � � � � �

� � � � � � � � � � � � � � � � 	 � 
 � � 
 � � � � � � � � �
� � � � � � � � � � � � � � � 
 � � � � 
 	 � � � � � � � � � � � � 	 � 	
� � � � � � � � 	 � � � 	 � � � � �  � 
 � � � � � � � � 
 � 	 � � � 
 � �
� � � � � ! � � � � � � " � # � � � � � � � � � $ � � � � 	 � � % � � �
� & & � " ' ( � & � � � � � � 
 � � 	 	 � 	 � � � % � � ! � � �

� � � � � � 
 � � 
 �
� � � 	 
 � � � 
 � � � � � 
 � � � � � � � � 
 � � � � � 


� � � 	 � 
 � � � � �  � � �
) * ' + � � � � # � & � + � , � � � � - � � � � � � � * � # � * � .
) " & + � � � � # / ( / + � - * � � . � � � � � � 0 � � � 1 
 �

) � / + � � � � # � � " + � � � � � � 2 � � � � 3 � � 4 � � � 	 
 � � � � 

) � " + � � � � # / ( " + � � � � � � � � � � � � � 3 � � � $ �
) " � + � � � � # � � * + � � � � � � 5 � � � � 6 � 	 � � 


) " ( + � � � � # / * ( + � � � � � � 7 � � � 
 � � � � 8 � % 4 � 6 � 	 � � 


) " ' + � � � � # / * � + � � � � � 3 � � � � � 9 � � � 
 � �

� �

�

� � � 	 � � 	 � � � � �

� �

� �

� �

� � � �


 


� �

� 
� �
� �

� 
� �

� 
 � �

� �

� � 3 % �� " 1 �


 �

 �

� �


 �


 



 �

� �

� " 1 �

� " 1 �

� � 3 % �

� � 3 % �

� �
� �� �� �


 � � � � � 	 
 � � � � � � 	 
 � � � � � � � 	  � �

� 
 � � � � � � 	 � 
 � 
 � � � & 3 � 4 � ! � � � � � � � � � � " � #
� 
 � � � � � � 	 � � � � � � � ' 0 � 5 � � % " � � � � �
� 
 � � � � � � 	 � � � 
 � � 6 � � � � � � � � � � �
� 
 
 � � � � � 	 � � � � � 4 � ! � � � � � � � � � � � � � � � � � � � �
� � 
 � � � � � 	 � � � � � 7 � � 6 & ) � 4 � ! � � � � � � �
� � � � � � � � 	 � � � 
 � � 8 � 
 9 � 5 � � % " � � � � � � � � � �

� � ! � " 	 
 � � � # $ 	 % & 	 � �

� � ! ' � � 	 ( 	 � � � # � � ) �

: � � " � � � � 8 � � 8 � 
 : � � * & � 4 ; � � : < '

= 2 �
� &
�

/ � )
" >

= 2 �
� &
�

/ � )
" >

� �

� 
� � � " � � 2 � & "

� " " � % � � & � * � � % " � �

1 � ' " � " � ' % � � � % " �

� � � � � � � � � � 	 
 � � � �


 �


 �

 �

� 8 � 
 9 � 4 � ! �


 8 � 9 �
4 � ! �

�
�



�



SERIAL#'s
UP TO: 100235241

No. Part # Description Qty. No. Part # Description Qty.

1 PX-1083 Rotor nut 1 40 PX-6507 Brush hldr. assy. w/ brushes 1
2 PX-1059 Rotor lock washer 1 PX-1069 Brush*** 2
3 PX-1058 Rotor washer 1 42 PX-1105 5/16" Flange nut 1
4 PX-1355 2.5" K8 pulley: PX-6S 1 43 PX-1372 Rear housing leg spacer 1
5 PX-1409 Fan 1 44 PX-6506 Negative heat sink w/diodes 1
6 PX-1080 Woodruff key 1 45 PX-1113 10-32 keps nut  5
7 * Fan spacer (now part of #5) 1 46 PX-1104 #14 Lock washer 2
8 PX-1073 Front housing: 6S 1 47 PX-1380 1/4"-20 x 1-1/2" SHCS         2
9 PX-1074 Front bearing 1 48 PX-1377 10-32 x 1-1/4" SHCS         4
10 PX-1075 Front bearing retainer 1 49 PI-0125 Capacitor cap screw 1
11 PX-1301 Frt. brg. retainer screw 4 50 PX-1420 3/8" external lock washer 2
12 PX-1364 Thru bolts 3 53 PX-1401 External ground bolt 1
13 PX-1101 #10 Internal lock washer 3 55 PX-1116 5/16" Lock washer 1
14 PX-1269 Nord lock washer 6 56 PX-1386 Pos. heat sink connector 1
15 PX-1213 #10 Nylon lock nut 3 57 PX-1404 3/8" Jam nut 2
16 PX-6501 Rotor 1 58 PX1382 3/8" Flat washer 1
17 PX-6503 275 Amp stator 1 59 PX-1423 3/8" Steel cap nut 2
18 PX-3514 Capacitor assembly 1 60 PX-1205 Teflon bat. post sleeve 5/16" 1
19 PX-1096 Capacitor screw- 8-32 x 3/8" hex  1 61 PX-3509 Brush ground lead 1
20 PX-2512 Positive diode assembly 3 62 PX-1252 1/2" Lockwasher 2
22 PX-1100 #10 lock washer 5 63 PX-1251 1/2" x 1" Front housing bolt 1
23 PX-1111 #10 flat washer 5 64 PX-1396 1/2" x 7" Mounting bolt 1
24 PX-1091 Heat sink insulator (top) 2 65 PX-1253 1/2" Mounting bolt nut 1
25 PX-1040 Heat sink stud 6 *Not available but upgraded. Call factory
26 PX-1039 Heat sink stud insulator 6 for replacement parts information.
27 PX-1090 Heat sink insulator (bottom) 2 ***Not shown on drawing.
28 PX-3510 Positive rectifier strap 6
29 PX-1376 3/8" x 2-1/2" right battery post 1

PX-6510 Bat. post assy. (2-1/2" x 3/8" bolt) 1
30 PX-6502 Negative diode assembly 6
31 PX-1378 5/16" x 2" left battery post 1
32 PX-6504 Right positive heat sink assy. 1
33 PX-6505 Left positive heat sink assy. 1
34 PX-1385 Heat sink insulator washer 3/8" 1
35 PX-1405 Teflon bat. post sleeve, 3/8" 1
36 PX-1099 8-32 keps nut  6
37 PX-1071 Insulating fiber washer 2
38 PX-1375 Rear hsg. (Specify post sizes: 3/8-5/16") 1
39 PX-1081 Rear bearing 1 PennTex 07-23-2003

EARLY PX-627 SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 31



� � � � � � � � 	 
 �

� �

� � � � � � � � � � 	 
 � � � �

� 


� �

� �


 �

 �


 �

� 	

� �

�� � � 


� �

� 	

� �

�
	

� � � � � � � � � � � � � � �
� � � � � � � �  �  ! � " � � # � � � �   $
% � & � � $  ' � ( � � # � ) � � � � � � � !

*  � � � + �  (

	 �

� �
� �

� �

� �

� �

� �

�������

� � � � � � �


 �


 �


 	


 �


 	 
 �


 



 


� � � � � � ,  � -  � � � . � $ / � � � �  � , �  (  ' � 0 � � & � � #  � 1 � � $ � � #  �  �
� $ ' � � �  � '  � � 2 $ � �  ' � �  0 � � � $ ' � * � 2 # � � 0 � � & � � #  � 1 � � $ � !

� � � � � � 	 
 � � 
 � 
 � 
 
 � � � � � � 


� � � � � � � � 	 
 � � 
 	 � � � � 
 � � � 	 � � � � � 	 � � � � � � � �
� � � � 
 	 � � � � 
 � � � 	 � � � � � 	 � � � � � � 	 � � � �  ! � � 	 " # 	 � $ % & �

� � � � � � � � � 	 
 � � � � � 
 � � � � � � � � � � 
 � �
� � � � � � � � � 	 � � � � � 
 � � � �

� � � � � � � � � � � � � � � � � � � � � � � � � � � �
 � ! " 
 � � � # � $ � ! % � #

� 	 
 � � � � � � � � � � � � � � � � & 
 � � ' � � ( " �
� � � � � � � � � � � 
 � � � � � � � & 
 � � � $ � ! % � #

� � � � � # � � 	 � � � � 
 	 � � � � 
 � � � 	 � � � � � 	 � � � � � � �

 � � 
 	 � � � � 
 � � � 	 � � � � � 	 � � � � � � 	 � � � �  ! � � �
� 
 ) � � � � � � � � * � � � � 
 � � � � � � � � � � 
 � � � 
 � �
� � � � � � � � � 	 � 	 � � � 
 � � � � � � � � � + � , � ( " �

� � 	 � � � � � � � � � � � � � � � � � � � � � � � � � �  � ! " 
 � � � #
� � � � � � � � � 	 � � � � � � � � � - � . 
 � � � � 
 � � � �
� � � � � � � � � � � 
 � � � � � � � & 
 � � � $ � ! % � #

� � � � � � � � � 	 
 � � � � � � � � / � � � # � � 
 � 0 � 1 � � $ � ! % � #
� � ) � � � � � � 	 
 � � � � � � � � � � � 
 � 2 � 3 � " �

�

� 


�

� � � 
 � � 
 � � � � �

� 



 � � �

� 	

� 



 �
 

� �

� 	
� �

� � � �

� � � 	 . 3 � �
* " 4 - � � � � . !

� � � 	 . 1
� � 1 � � � � . !

� �

� � � 	 . 3 � �
� � 1 � � � � . !

� � � 	 . 1 �
* " 4 - � � � � . !

* � 2 # ��  0 �

� �
� �

� �

� 


� �

� �

�  0 �

�  0 �

* � 2 # �

* � 2 # �

� �
� 


� �
� �

� �
� 


� � � � � � � 
 � � � � � � � 
 � �  ! � 
 " # �

� � � � 
 $ 
 � � � � � % % 
 � � & � � � � ' 
 " � �

� 	 � � � � � � � � � � 	 � � � $ 2 � 5 � � � � � � � � � � � �  � !
� 	 
 � � � � � � � 
 � 
 � � � % / � 6 � � #  � � � � 

� 	 � � � � � � � � 
 � � � � 7 � � � � � � � � � � �
� 	 � � � � � � � � 
 � � � 5 � � � � � � � � � � � � � � � � � � � � � �
� � � � � � � � � � � 
 � � 4 � � 7 $ ' � 5 � � � � � � � � �
� � � � � � � � � � � � 	 � � 8 � 	 9 � 6 � � #  � � � � � � � � � �

� � � � 
 � � � � � � 
 ( ) � * 
 
 � ) # � � 
 +

% � � � � � , � 
 � � 
 - ) � � � ! �

: � �  � � 
 	 8 
 
 8 
 � : � � ( $ � 5 ; � � : < %

� � � 	 �
� 7 � �  ;

1 * �

= 1 �
� $
�

. � '
 >

= 1 �
� $
�

. � '
 >


 


� �

	 �

	 �

	 �

	 


� 

� �

	 	

� �

	 �

	 


� 


� �

	 �

� � � � � 
 � �  ! � 
 " # � $ 
 � � � � � � �

� 	 
 � � � � � 
 � 
 � � � % / � 6 � # � � � 
  � !
� 	 � � � � � � � � 	 � � � $ 2 � 5 � � � � � � � � � � � � � �
� 	 � � � � � � 
 � � � -  ? � � 7 � � � � � � � � � � � � � �
� 	 	 � � � � � 
 � � � < � 7 $ � � 5 � � % / � � � � � �
� 	 � � � � � 	 � � 
 � < $ � ! � 5 � / ! � 5 � � � � � � � 

� �

� 	 � � � � � � 
 � � � � � % / � 6 � � #  � � 
  � !
� 	 � � � � � � 
 � � � � � � $ 2 �  � 5 � / � � � � � � �
� � 
 � � � � � 
 � � � < � 7 $ � � 5 � � � � � � � � � � �
� � � � � � � � 
 � 	 � 5 7 � � � $ # ' � 5 � � � � � � � �
� � 
 � � � � � � 
 � � 4 8 � � *  � � ; � 5 � / � � �
� � � � � � � 
 � � � � 5 � / � ! � � 7 � � � � � � � � � � � � 
 � � � � �

� � � � � � � � � 
 � � 4 8 �
5 � / � ! � 6 � � #  � � � � � 
  � !

�
�

�
�

� � �  � � 1 � $  

�   � # � � $ � ( � � #  � �

0 � %  �  � % # � � � #  �

� � � � � � � � � � 	 
 � � � �

� �� �

� �


 � 
 


�



�
� �



SERIAL#'s
FROM: 100235242

To Present

No. Part # Description Qty. No. Part # Description Qty.

1 PX-1083 Rotor nut 1 39 PX-1081 Rear bearing 1
2 PX-1059 Rotor lock washer 1 40 PX-3517 Brush hldr assy. w/ brushes 1
3 PX-1058 Rotor washer 1 PX-1069 Brush*** 2
4a PX-1355 2.5" K8 pulley: PX-6S 1 43 PX-1372 Rear housing leg spacer 1
4b PX-1238 2.2" K8 pulley: PX-6T 1 44 PX-6506 Negative heat sink w/diodes 1
5 PX-1409 Fan 1 45 PX-1113 10-32 keps nut  5
6 PX-1080 Woodruff key 1 46 PX-1104 #14 Lock washer 2
7 * Fan spacer (now part of #5) 1 47 PX-1380 1/4"-20 x 1-1/2" SHCS         2
8 PX-1073 Front housing: 6S, 6T 1 48 PX-1377 10-32 x 1-1/4" SHCS         4
9 PX-1074 Front bearing 1 49 PI-0125 Capacitor cap screw 1
10 PX-1075 Front bearing retainer 1 50 PX-1420 3/8" external lock washer 2
11 PX-1301 Frt. brg. retainer screw 4 53 PX-1401 External ground bolt 1
12 PX-1364 Thru bolts 3 55 PX-1116 5/16" Lock washer 1
13 PX-1101 #10 Internal lock washer 3 56 PX-1386 Pos. heat sink connector 1
14 PX-1269 Nord lock washer 6 57 PX-1404 3/8" Jam nut 4
15 PX-1213 #10 Nylon lock nut 3 58 PX1382 3/8" Flat washer 2
16 PX-6501 Rotor 1 59 PX-1423 3/8" Steel cap nut 2
17 PX-6503 275 Amp stator 1 61 PX-3509 Brush ground lead 1
18 PX-3514 Capacitor assembly 1 62 PX-1252 1/2" Lockwasher 2
19 PX-1096 Capacitor screw- 8-32 x 3/8" hex  1 64 PX-1396 1/2" x 7" Mounting bolt 1
20 PX-2512 Positive diode assembly 3 65 PX-1253 1/2" Mounting bolt nut 1
22 PX-1100 #10 lock washer 5 66 PX-1214 Mount block 1
23 PX-1111 #10 flat washer 5 67 PX-6512 Mount block bolt 2
24 PX-1091 Heat sink insulator (top) 2 68 PX-1277 Lock washer 2
25 PX-1040 Heat sink stud 6 69 PX-1215 T-angle bracket 1
26 PX-1039 Heat sink stud insulator 6 70 PX-1251 Mount bolt 1
27 PX-1090 Heat sink insulator (bottom) 2 71 PX-1276 Button head bolt 1
28 PX-3510 Positive rectifier strap 6 72 PX-5505 Glow plug relay relocation brkt. 1
29 PX-1376 3/8" x 2-1/2" battery post 1 73 PX-0158 Glow plug brkt. nut 2

PX-6510 Bat. post assembly (2-1/2" x 3/8"bolt) 1 74 PX-1104 Glow plug brkt. washer 2
30 PX-6502 Negative diode assembly 6 PX-6509 PX-627T mount kit 1
31 PX-1421 3/8" x 2" battery post 1 *Not available but upgraded. Call factory

PX-6508 Bat. post assy. (2" x 3/8" bolt) 1 for replacement parts information.
32 PX-6504 Right positive heat sink assy. 1 ***Not shown on drawing.
33 PX-6505 Left positive heat sink assy. 1
34 PX-1385 Heat sink insulator washer 2
35 PX-1405 Teflon bat. post sleeve, 3/8" 2
36 PX-1099 8-32 keps nut  6
38 PX-1375 Rear hsg. 6S, 6T (Replaces PX-1082) 1 PennTex 08-06-2003

LATE PX-627 SERIES NOT INCLUDING PX-627Q
PARTS LIST

PENNTEX INDUSTRIES, INC.

 33



� � � � � � �

� �

� � � � � � � � � � 	 
 � � � �

� 	

� 


� �

� �
� �

� �

� 





� �

� �

�
�

� � � � � � � � �

� �

� �

� �

� �

� �

� �

� � � �

� 	

� 	

� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �  � � ! � � " � � # � � � � � " � � � �
� � � � � � � � � � � � $ � � � � � � % �  � � � � � � � � $ " � �  � � ! � � " � � # � � � � &

� �




� � � � � � � � � 	 
 �

� 


� 	

� 
 � �

� �

� 	

� �� �
� 


� �� �

� �
� �

� 


� � $ " �% �  �

� �
� �

� �

� �

� �
� 


� 


% �  �

% �  �

� � $ " �

� � $ " �

� 

� 	

� �
� 


� 
 � � � � �

' � � � ( � 	 � ) � � ) 	 � ' � � � � � * + ( � ' , -

. # �
� �
�

� � �
� /

. # �
� �
�

� � �
� /

� �

� � � � � � � � � � 	 
 � � � �

� 


� � � �

� � � � � � � � � � � � � � � � � � � � � � �

� � � � � � � � 	 
 � � 
 � � � �
� � � � � � � � 	 
 � � � � 
 � � � � � 
 � � � � � � � � 	 � � � �
� � � � � � � � 	 � � � � � � � � � � � 
 � � � � � � � � � � �

� 
 � � � � � � 	 
 � � � � 
 � � � �  � � � � ! " # $ � % # & � � � � � '
� 
 � � � � � � 	 � � � � � 
 � � � � ( � ) � � # � ! � � � * �
� � � � � � � � 	 
 � � � � 
 � � � � + � � � � , � & - � '

� � � � � � � � 	 � � � � � 
 � � � � . � � � ' # � � � / � 0 $ � , � & - � '
� � � � � � � � 	 � � 
 � � 
 � � � ! � � � � � 1 � 2 # � �

�

� � � � � � � � 	 
 � � 
 � � � �
� 
 	 � � � � � 	 � � 	 � � 
 � � � � � 
 � � � � � � � � �

� � � � � � � � 	 � � � � � � � � � � � 
 � � � � � � � � � � �
� 
 � � � � � � 	 
 � � � � 
 � � � �  � � � � ! " # $ � % # & � � � � � '
� 
 � � � � � � 	 � � � � � 
 � � � � ( � ) � � # � ! � � � * �
� � � � � � � � 	 
 � � � � 
 � � � � + � � � � , � & - � '

� � � � � � � � 	 � � � � � 
 � � � � . � � � ' # � � � / � 0 $ � , � & - � '
� � � � � � � � 	 � � 
 � � 
 � � � ! � � � � � 1 � 2 # � �

�

� �

� �
� 	

�
�

�
�



No. Part # Description Qty. No. Part # Description Qty.

1 PX-1083 Rotor nut 1 48 PX-1377 10-32 x 1-1/4" SHCS         4
2 PX-1059 Rotor lock washer 1 49 PI-0125 Capacitor cap screw 1
3 PX-1058 Rotor washer 1 50 PX-1420 3/8" external lock washer 2
4 **** pulley 53 PX-1401 External ground bolt 1
5 PX-1409 Fan 1 55 PX-1116 5/16" Lock washer 1
6 PX-1080 Woodruff key 1 56 PX-1386 Pos. heat sink connector 1
8 PX-6536 Front housing: 6Q 1 57 PX-1404 3/8" Jam nut 4
9 PX-1074 Front bearing 1 58 PX1382 3/8" Flat washer 2
10 PX-6539 Front bearing retainer 1 59 PX-1423 3/8" Steel cap nut 2
11 PX-1301 Frt. brg. retainer screw 5 61 PX-3509 Brush ground lead 1
12 PX-6538 Thru bolts (1/4-20 x 3-1/2 FHCS) 4 PX-6508 Bat. post assy. (2" x 3/8" bolt) 1
16 PX-6501 Rotor 1 PX-6510 Bat. post assy. (2-1/2" x 3/8" bolt) 1
17 PX-6503 275 Amp stator 1 ***Not shown on drawing.
18 PX-3514 Capacitor assembly 1 **** Currently uses engine mfg. pulley.
19 PX-1096 Capacitor screw- 8-32 x 3/8" hex  1
20 PX-2512 Positive diode assembly 3
22 PX-1100 #10 lock washer 5
23 PX-1111 #10 flat washer 5
24 PX-1091 Heat sink insulator (top) 2
25 PX-1040 Heat sink stud 6
26 PX-1039 Heat sink stud insulator 6
27 PX-1090 Heat sink insulator (bottom) 2
28 PX-3510 Positive rectifier strap 6
29 PX-1376 3/8" x 2-1/2" battery post 1
30 PX-6502 Negative diode assembly 6
31 PX-1421 3/8" x 2" battery post 1
32 PX-6504 Right positive heat sink assy. 1
33 PX-6505 Left positive heat sink assy. 1
34 PX-1385 Heat sink insulator washer 2
35 PX-1405 Teflon bat. post sleeve, 3/8" 2
36 PX-1099 8-32 keps nut  6
38 PX-6537 Rear housing: 6Q 1
39 PX-1081 Rear bearing 1
40 PX-3517 Brush hldr assy. w/ brushes 1

PX-1069 Brush*** 2
44 PX-6506 Negative heat sink w/diodes 1
45 PX-1113 10-32 keps nut  5
46 PX-1104 #14 Lock washer 2
47 PX-1380 1/4"-20 x 1-1/2" SHCS         2 PennTex 07-17-2003

PX-627Q SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 35



� � � � � � �

� �

� � � � � � � � � � 	 
 � � � �

� �

� 	


 


� 

� �

� 	

� �


 �

�
 
 
 �


 �


 �

� �

�
�

� � � � � � � � � � � � � � �
� � � � � � � � � � � � �  � � ! � � � � � � "
# � $ � � " � % � & � � ! � ' � � � � � � � �

( � � � � ) � � &

� 



 �

 



 



 �


 �


 


�������

� � � � � � �

� �

� �

� �

� �

� � � �

� �

� �

� � � � � � * � � + � � � � , � " - � � � � � � * � � & � % � . � � $ � � ! � � / � � " � � ! � � � �
� " % � � � � � % � � � 0 " � � � % � 1 � . � � � " % � ( � 0 ! � � . � � $ � � ! � � / � � " � �

� � � � � � 	 
 � � 
 � 
 � 
 
 � � � � � � 


� � � � � � � � 	 
 � � 
 	 � � � � 
 � � � 	 � � � � � 	 � � � � 	 � � � �
� � � � 
 	 � � � � 
 � � � 	 � � � � � 	 � � � � � � 	 � � � �  ! � � 	 " # 	 � $ % & �

� � � � � � � � � 	 
 � � � � � 
 � � � � � � � � � � 
 � �
� � � � � � � � � 	 � � � � � 
 � � � �

� � � � � � � � � � � � � � � � � � � � � � � � � � � �
 � ! " 
 � � � # � $ � ! % � #

� 	 
 � � � � � � � � � � � � � � � � & 
 � � ' � � ( " �
� � � � � � � � � � � 
 � � � � � � � & 
 � � � $ � ! % � #

� � � � � # � � 	 � � � � 
 	 � � � � 
 � � � 	 � � � � � 	 � � � � � � �

 � � 
 	 � � � � 
 � � � 	 � � � � � � � � � � � 	 � � � �  ! � � �
� 
 ) � � � � � � � � * � � � � 
 � � � � � � � � � � 
 � � � 
 � �
� � � � � � � � � 	 � 	 � � � 
 � � � � � � � � � + � , � ( " �

� � 	 � � � � � � � � � � � � � � � � � � � � � � � � � �  � ! " 
 � � � #
� � � � � � � � � 	 � � � � � � � � � - � . 
 � � � � 
 � � � �
� � � � � � � � � � � 
 � � � � � � � & 
 � � � $ � ! % � #

� � � � � � � � � 	 
 � � � � � � � � / � � � # � � 
 � 0 � 1 � � $ � ! % � #
� � ) � � � � � � 	 
 � � � � � � � � � � � 
 � 2 � 3 � " �

�


 �

	

� � � 
 � � 
 � � � � �


 �

� � 
 �

� �


 �

� �� �

 �


 �
 �

� � � �

� � � � , 2 � �
(  3 + � � � � , �

� � � � , /
1 � / � � � � , �

� 


� � � � , 2 � �
1 � / � � � � , �

� � � � , / �
(  3 + � � � � , �

( � 0 ! �1 � . �

� �
� 


� �

� �

� �

1 � . �

1 � . �

( � 0 ! �

( � 0 ! �

� �
� �

� �
� 	

� �

 �

� � � � � � � 
 � � � � � � � 
 � � � � � 
  ! �

� � � � 
 " 
 � � � � � # # 
 � � $ � � � � % 
  � �

� � 
 � � � � � � 
 � 	 � � 1 � " 0 � 4 � � � � � � � � � � � 
 � � �
� � � � � � � � � 
 � � � � 1 � # - � 5 � � ! � � � � � � �
� � � � � � � � � 
 � � � � � 6 � � � � � � � � � � � 

� � � � � � � � � 
 � � 
 � 4 � � � � � � � � � � � � � � � � � � � � � � 

� � � � � � � � � 
 
 � 
 � 3 � � 6 " % � 4 � � � � � � � � � 

� � � � � � � � � 
 
 
 � � � 7 
 � 8 � 5 � � ! � � � � � � 
 � � � � �

� � � � � �

9 � � � � � 
 � 7 � � 7 � � 9 � � & " � 4 : � � 9 ; #

� � � � �
� 6 � � � :

/ ( �

< / �
� "
�

, � %
� =

< / �
� "
�

, � %
� =

� �


 �

� �

� �

� �

� �

� �
� �

� �

� 


� 


� �

� �

� 


� 	

� � � � � 
 � � � � � 
  ! � " 
 � � � � � � �

� � � � � � � 
 � � � � 1 � # - � 5 � ! � � � � � � �
� � 
 � � � � 
 � 	 � � 1 � " 0 � 4 � � � � � � � � � � � � � 

� � � � � � � 
 � � � � + � > � � 6 � � � � � � � � � � � � � 

� � � � � � 
 � 
 
 � ; � 6 " � � 4 � � # - � � � � � � � 

� � � � � � � � � � � 
 � � ; " � � � 4 � - � � 4 � � � � � �
� �

� � � � � � � 
 � � � � 1 � # - � 5 � � ! � � � � � � �
� � 	 � � � � 
 � 
 � � � � � " 0 � � � 4 � - � � � � � � 

� � � � � � � 
 � � 
 � ; � 6 " � � 4 � � � � � � � � � � 

� � 
 � � � 
 � � � � 4 6 � � � " ! � � % � 4 � � � � 

� � � � � � � � � � � � 3 7 � � ( � � � : � 4 � - � � 

� � � � � � � � 
 � � � 4 � - � � � � 6 � � � � � � � � � � � � � � � � � �

� � 
 � � � � 
 
 � 
 � 3 7 �
4 � - � � � 5 � � ! � � � � � � � � � �

�
�

�
�

� � � � � � / � " �

� � � � ! � � " � & � � ! � � �

. � # � � � � # ! � � � ! � �

� � � � � � � � � � 	 
 � � � �


 	
 �


 	

� � � �



�

�

 �

� �



No. Part # Description Qty. No. Part # Description Qty.

1 PX-1083 Rotor nut 1 40 PX-3517 Brush hldr assy. w/ brushes 1
2 PX-1059 Rotor lock washer 1 PX-1069 Brush*** 2
3 PX-1058 Rotor washer 1 43 PX-1372 Rear housing leg spacer 1
4a PX-1355 2.5" K8 pulley: PX-6S 1 44 PX-6506 Negative heat sink w/diodes 1
4b PX-1238 2.2" K8 pulley: PX-6T 1 45 PX-1113 10-32 keps nut  5
5 PX-1409 Fan 1 46 PX-1104 #14 Lock washer 2
6 PX-1080 Woodruff key 1 47 PX-1380 1/4"-20 x 1-1/2" SHCS         2
8 PX-1073 Front housing: 6S, 6T 1 48 PX-1377 10-32 x 1-1/4" SHCS         4
9 PX-1074 Front bearing 1 49 PI-0125 Capacitor cap screw 1
10 PX-1075 Front bearing retainer 1 50 PX-1420 3/8" external lock washer 2
11 PX-1301 Frt. brg. retainer screw 4 53 PX-1401 External ground bolt 1
12 PX-1364 Thru bolts 3 55 PX-1116 5/16" Lock washer 1
13 PX-1101 #10 Internal lock washer 3 56 PX-1386 Pos. heat sink connector 1
14 PX-1269 Nord lock washer 6 57 PX-1404 3/8" Jam nut 2
15 PX-1213 #10 Nylon lock nut 3 58 PX1382 3/8" Flat washer 2
16 PX-6501 Rotor 1 59 PX-1423 3/8" Steel cap nut 2
17 PX-6513 350 Amp stator 1 61 PX-3509 Brush ground lead 1
18 PX-3514 Capacitor assembly 1 62 PX-1252 1/2" Lockwasher 2
19 PX-1096 Capacitor screw- 8-32 x 3/8" hex  1 64 PX-1396 1/2" x 7" Mounting bolt 1
20 PX-2512 Positive diode assembly 3 65 PX-1253 1/2" Mounting bolt nut 1
22 PX-1100 #10 lock washer 5 66 px-1214 Mount block 1
23 PX-1111 #10 flat washer 5 67 PX-6512 Mount block bolt 2
24 PX-1091 Heat sink insulator (top) 2 68 PX-1277 Lock washer 2
25 PX-1040 Heat sink stud 6 69 PX-1215 T-angle bracket 1
26 PX-1039 Heat sink stud insulator 6 70 PX-1251 Mount bolt 1
27 PX-1090 Heat sink insulator (bottom) 2 71 PX-1276 Button head bolt 1
28 PX-3510 Positive rectifier strap 6 72 PX-5505 Glow plug relay relocation brkt. 1
29 PX-1376 3/8" x 2-1/2" battery post 1 73 PX-0158 Glow plug bracket nut 2

PX-6510 Bat. post assembly (2-1/2" x 3/8"bolt) 1 74 PX-1104 Glow plug bracket washer 2
30 PX-6502 Negative diode assembly 6 PX-6509 PX-635T mount kit 1
31 PX-1421 3/8" x 2" battery post 1 ***Not shown on drawing.

PX-6508 Bat. post assy. (2" x 3/8" bolt) 1
32 PX-6504 Right positive heat sink assy. 1
33 PX-6505 Left positive heat sink assy. 1
34 PX-1385 Heat sink insulator washer 2
35 PX-1405 Teflon bat. post sleeve, 3/8" 2
36 PX-1099 8-32 keps nut  6
38 PX-1375 Rear hsg. 6S, 6T (Replaces PX-1082) 1
39 PX-1081 Rear bearing 1 PennTex 08-06-2003

PX-635 SERIES NOT INCLUDING PX-635Q
PARTS LIST

PENNTEX INDUSTRIES, INC.

 37



� � � � � � �

� �

� � � � � � � � � � 	 
 � � � �

� �

� 	


 


� 

� �

� �


 �

�


 �


 �

�
�

� � � � � � � � �

� 



 


� �

� �

� �

� �

� � � �

� �

� �

� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �  � � ! � � " � � # � � � � � " � � � �
� � � � � � � � � � � � $ � � � � � � % �  � � � � � � � � $ " � �  � � ! � � " � � # � � � � &

� � � � � � � 	 
 � � � 	 � � � � 
 � � � � �

� � � � � � � � 	 
 � � 
 � � � �
� � � � � � � � 	 
 � � � � 
 � � � � � 
 � � � � � � � � 	 � � � �
� � � � � � � � 	 � � � � � � � � � � � 
 � � � � � � � � � � �

� 
 � � � � � � 	 
 � � � � 
 � � � �  � � � � ! " # $ � % # & � � � � � '
� 
 � � � � � � 	 � � � � � 
 � � � � ( � ) � � # � ! � � � * �
� � � � � � � � 	 
 � � � � 
 � � � � + � � � � , � & - � '

� � � � � � � � 	 � � � � � 
 � � � � . � � � ' # � � � / � 0 $ � , � & - � '
� � � � � � � � 	 � � 
 � � 
 � � � ! � � � � � 1 � 2 # � �

�


 �

	

� � � 	 � � 	 � � � � �


 	


 �

� � 
 �

� �


 �

� �� �

 �


 �
 �

� �
� �

� 	

� � $ " �% �  �

� �
� 


� �

� �

� �
� �


 �

% �  �

% �  �

� � $ " �

� � $ " �

� �
� �

� �
� 	


 � � � � � �

' � � � ( � � � ) 
 � ) � � ' � � � � � * + ( � ' , -

. # �
� �
�

� � �
� /

. # �
� �
�

� � �
� /

� �

� � � � � � � � � � 	 
 � � � �


 	

� � � �

� 

� � � � � � � � 	 
 � � 
 � � � �

� 
 	 � � � � � 	 � � 	 � � 
 � � � � � 
 � � � � � � � � �
� � � � � � � � 	 � � � � � � � � � � � 
 � � � � � � � � � � �

� 
 � � � � � � 	 
 � � � � 
 � � � �  � � � � ! " # $ � % # & � � � � � '
� 
 � � � � � � 	 � � � � � 
 � � � � ( � ) � � # � ! � � � * �
� � � � � � � � 	 
 � � � � 
 � � � � + � � � � , � & - � '

� � � � � � � � 	 � � � � � 
 � � � � . � � � ' # � � � / � 0 $ � , � & - � '
� � � � � � � � 	 � � 
 � � 
 � � � ! � � � � � 1 � 2 # � �

�


 


 �



�

�





No. Part # Description Qty. No. Part # Description Qty.

1 PX-1083 Rotor nut 1 48 PX-1377 10-32 x 1-1/4" SHCS         4
2 PX-1059 Rotor lock washer 1 49 PI-0125 Capacitor cap screw 1
3 PX-1058 Rotor washer 1 50 PX-1420 3/8" external lock washer 2
4 **** pulley 53 PX-1401 External ground bolt 1
5 PX-1409 Fan 1 55 PX-1116 5/16" Lock washer 1
6 PX-1080 Woodruff key 1 56 PX-1386 Pos. heat sink connector 1
8 PX-6536 Front housing: 6Q 1 57 PX-1404 3/8" Jam nut 4
9 PX-1074 Front bearing 1 58 PX1382 3/8" Flat washer 2

10 PX-6539 Front bearing retainer 1 59 PX-1423 3/8" Steel cap nut 2
11 PX-1301 Frt. brg. retainer screw 5 61 PX-3509 Brush ground lead 1
12 PX-6538 Thru bolts (1/4-20 x 3-1/2" FHCS)       4 PX-6508 Bat. post assy. (2" x 3/8" bolt) 1
16 PX-6501 Rotor 1 PX-6510 Bat. post assy. (2-1/2" x 3/8" bolt) 1
17 PX-6513 350 Amp stator 1 ***Not shown on drawing.
18 PX-3514 Capacitor assembly 1 **** Currently uses engine mfg. pulley.
19 PX-1096 Capacitor screw- 8-32 x 3/8" hex  1
20 PX-2512 Positive diode assembly 3
22 PX-1100 #10 lock washer 5
23 PX-1111 #10 flat washer 5
24 PX-1091 Heat sink insulator (top) 2
25 PX-1040 Heat sink stud 6
26 PX-1039 Heat sink stud insulator 6
27 PX-1090 Heat sink insulator (bottom) 2
28 PX-3510 Positive rectifier strap 6
29 PX-1376 3/8" x 2-1/2" battery post 1
30 PX-6502 Negative diode assembly 6
31 PX-1421 3/8" x 2" battery post 1
32 PX-6504 Right positive heat sink assy. 1
33 PX-6505 Left positive heat sink assy. 1
34 PX-1385 Heat sink insulator washer 2
35 PX-1405 Teflon bat. post sleeve, 3/8" 2
36 PX-1099 8-32 keps nut  6
38 PX-6537 Rear housing: 6Q 1
39 PX-1081 Rear bearing 1
40 PX-3517 Brush hldr assy. w/ brushes 1

PX-1069 Brush*** 2
44 PX-6506 Negative heat sink w/diodes 1
45 PX-1113 10-32 keps nut  5
46 PX-1104 #14 Lock washer 2
47 PX-1380 1/4"-20 x 1-1/2" SHC screw 2 PennTex 07-17-2003

PX-635Q SERIES
PARTS LIST

PENNTEX INDUSTRIES, INC.

 39



� �

� � � � � � 	 � 
 � � � 
 �

� � � � � � �

� � � � � � � � 	 
 � � � 
 
 � � � � �

� � � � � � �

� � � � � � � � � 	 
 � � � 
 
 � � � � �

� � � � � � �

� � � � � � � � � � � � 	 
 � � � 
 
 � � � � �
� 
 � � � � 
 � � � � � 
 � � � � � 	 � � � � �

� � � � � � �

� � � � � � � � � � � � 	 
 � � � 
 
 � � � � �
�  � ! 
 
 � " � # $ � %  � & � � � � � �

� � � � � � �

� � � � � � � � � � � � � � 	 
 � � � 
 
 � � � � �
�  � ! 
 
 � " � � ' � � � & � � � � � �

� � � � � � �

� � � � # ' � � � 	 
 � � � 
 
 � � � � �

� � � � � � �

� � � � � � � � � � % � � 	 
 � � � 
 
 � � � � �

� � � � � � �

� � � � # ' � � � 	 
 � � � 
 
 � � � � �
% $ � � � � 	 � ( � 
 
 � � � � �

� � � � � � �

� � � � ) � � � � ) � � 	 
 � � � 
 
 � � � � �
� * � # + + � � � � � 
 � , 	 � � � � �



� �

� � � � � � 	 � 
 � � � 
 �

� � � � � � �

� � � � � � � � � 	 � � � � � � � 
 � � 
 � � � � � � � �
� � � � � � � � � � � � � � � � � � � � � � � � � �

� � � � � � �

� � �  ! � 
 � � � � � � � � � � � �
� � � � � � � � � � � � � � � � � � � � � � " � "

� � � � � � �

� � � � # � 	 � � # � 
 � � � � � � � � � � � �

� � � � � � �

� � � � $ � 
 � � � � � � � � � � � �



� �

� � � � � � � 	 
 � � 
 


� � � � � � �

� � � � � � � � � � 	 
 � � � 
 � � � � �

� � � � � � � � �

� � � � � � � � � � 	 
 � � � 
 � � � � �
� � 	 � � 
 � � � � � � � � � � � � � � � � � � � 
 � � �

� � � � � � �

� � � � � � � � � � 	 
 � � � 
 � � � � �

� � � � � � �

� � � �  ! � � 	 
 � � � 
 � � � � �
� � � � � � �

� � � � ! � � 	 
 � � � 
 � � � � �
� � � � � � �

� � � " � � 	 
 � � � 
 � � � � � �

� � � " � � 	 
 � � # 
 � � � � � � # 
 � � 	 $ % � 
 � & � '
( 
 � � � 	 
 � � ) 	 
 � � � � � % # 
 % � � � � � � � 
 	 � � � % �
� � � " � � 	 
 � � � � 	 � � * � � 	 � � � � � + � , �

� 	 
 � � ) 	 
 � � � � � 
 � � � � 
 % 
 � � � � �
& 
 � � 	 � � % # 
 � � � � � � �

� � � � � � � � 	 
 � � # 
 � � � � � � � � � � # 
 � % 	 � � � �
� 	 
 � � ) 	 
 � � � � � 
 � 	 
 � % # 
 � � 
 � � � � " �

� � 	 � � � � � + � � " � ) 	 
 � � � � �

� � � + + � � � - � � 	 
 � � # 
 � � � � � � � � � . � & & 	 �

 � % � � � � % # � � � 
 � 	 
 � % 
 � / & 	 
 � � � � % 
 0 	

. 
 � � ( 
 & � � * 
 % 	 � � ' 
 � � 
 � 	 �

� � � � � � �

� � � � 1 � � 	 
 � � � 
 � � � � �



� �

� � � � � �

� � 	 
 � � 


� � � � � � � � 	 � 
 � � � 
 � �
� � � � � � � � � � � � � � � � 
 � �
� 	 
 � � � � � � � � � 
 
 � � � � � �

� � 	 
 � � �

� � 
 � � � � � � � � � � � � � � �  
� � � 	 � 
 � � � 
 � �

� � 	 
 � � �

� � � ! � � � � 	 � 
 � � � 
 � �

� � 	 
 � 
 


� � � � " � � � � # � � � � � � � � � � � � � 
 � �
� � 	 
 
 � �

� � � � � � � � 
 � �
� � 	 
 � � �

$ � � � � � �  � � � � 	 � 
 � � � 
 � � �

� � 	 
 � � 


$ � � � � � � % � � � � 	 � 
 � & 
 	 � '
� � � ( � � 
 � � � 
 � � 


� � 	 
 � � �

$ � � � � � � % � � � � 	 � 
 � & 
 	 � '
� � � ( � � 
 � � � 
 � � 




� �

� � � � � � �

� � 	 
 � � 


� � � � � � � � 	 � 
 � � � � � 
 �

� � 	 � � � 
 	 
 �

� � � � � � � � � 
 � � � 	 � � � � � � � � � 
 � � � �
� � � � 
 � � 
 � � � � � � � � � � � � � � � � � � 
 	 � � 


� � 	 � � � 
 	 �

� � � � � � � � � � � � � 
 � � � 

� � � � � �  � � � � � 
 �

� � 	 
 � � 
 	 


� � � ! � � � � � � �  � � � � � 
 �

� � 	 � � � 


" � � � � � � # � � � � 	 � 
 �
$ 
 	 � � � � � � % 
 � � � 
 � � � 
 � 


� � 	 � � � 


� � � � & � � ' � � � � � � � � �  � � � � � 
 �

� � 	 
 � � � 	 


� � � � � � � � � � �  � � � � � 
 �

� � 	 � � � 
 	 


� � � � � � � � � � � � � � � 
 �
( ) � � � � � � � � � * � + � 	 � 	 � �

� � 	 
 � � � 	 


� � � � � ( ) � � � � � � � � � * � + � 	 � 	 � � � � � � � 
 �

� � � � � � � � � �

� � � � �


 � 
 � � �

 � 
 � � � � � � � � �


 � 
 
 
 �

� � 
 � �


 � 
 � � �

, 	 � � � 
 	 
 �
	 
 � � � � � � % � � � � �
$ � + 
 �  � � 
 
 � � �
� 	 � � � � 
 � �
� � � � + � � � � �
� 	 � � � � 
 �
� � � � 
 � � � 
 �

� � � ! � 
 � � � 
 �

 � � � � � � 


 � � � 
 � 
 � � 	 �

 $ � 
 	 � � � 
 �

 � � � 
 � � � 	 � �



� �

� � � � � � �

� 	 
 � � � �

� � � � � � � � � � � � � � � �
	 � � 
 � � 
 � � � � � � � � � � 
 � 
 � �


 � � � � � 
 � � � � �

� 	 
 � � � �

� � � � � � � 	 � � 
 � � 
 � � � � � � � � � � 
 � 
 � �



� �

� � � �

� � � � 	 � 
 � � � � � � � 
 � � � 	 � � � � � 
 � � � � � � � � � � 
 � � � � 
 � � � � � � � � � � �

� � � � 	 � 
 � � � � � � � 
 � � � 	 � � � � � 
 � � � � � � � � � � 
 � � � � 
 � � � � � � � � � � �

	 � � � � � �

� � � � � � � � � � 	 
 � 	 � � 
 � �
� � � � � � � � � � � � � � � � � � � � � �

	 � � � � � �

� � � � � � � � � � � � � 	 
 � 	 � � 
 � �
� �  � � � � � � � �

	 � � � � � �

! � � � " " � 
 � � � # � $ $ % 	 �
& ' � 	 � ( � % ) � * � � � � � � � ! ! � �
+ , % % 	 ) � - 	 � � . � 	 - � $ ( 
 � 	 / � 
 �
� � � � � � 	 � � � ( $ � � � � � � 0 � $ $ % 	 1 � �

	 � � � � �  

� � � � � � 
 � �

	 � � � � �  

� � � 2 � � � � � � 	 
 � 	 � � 
 � �

	 � � � � ! �

! � � � " " � 
 � � � # � $ $ % 	 �
& ' � 	 � ( � % ) � * � � � � � � � ! ! � �
+ , % % 	 ) � - 	 � � . � 	 - � $ ( 
 � 	 / � 
 �
� � � � � � 	 � � � ( $ � � � � � � 0 � $ $ % 	 1 � �



� �

� � � � � � 	 


� � 
 � � � �

� � � � � � � � � 	 � 
 � � � 
 � � �
� � � � � � � � � � � � � � � � � 
 � � �

� � � � � � � � � � 
 � � � � � � � � � � � � � � � � � �

�

�

�

� � 
 � � � �

� � � � � � � � � � 
 � � � � � �
� � � � �  � � � � 
 � � � �  � � � � � � � � � � � � �

� � 
 � � � �

� � � � 	 � 
 � ! � � � 
 � � � � � �
� � � � � � � � � � 
 � � �  � � � � � � � � � � � � � �

� � 
 � � � �

" � � # � � � � $ # � % � � � � %
� � � � � � � � � � � � � 
 � � � � � �
� � � � � � � � � � � � � �  �  �

� � 
 � � � �

� � � � � � � � � � � � � � 
 � ! � � � 
 � � � � � �
� � � �   � � � � 
 � � �  � � � � � � � � � � � �  �

� � 
 � � � �

� � � � � � � � 	 � � � � � � � � � 
 � � � � � �
� � � � � � � � � � � � � � �  � � �

� � 
 � � � �

� � � � � � � � � � 
 � � � � � �
� � � � � � � � � � 
 � � � � � � � � � � � � � � � � � �



� �

� � � � � � 	 
 � �

� 
 � � � � �

� � � � � � � � 	 � 
 � � 
 � � � � � � � � �

� 
 � � � � �

� � � � � � � � � � � � � � � � � 	 � � �
� � � 	 � 
 � � 
 � � � � � � � � �

� 
 � � � � �

� � � � � � � � � � � � � � � � � 	 � � �
� � � 	 � 
 � � 
 � � � � � � � � �

� 
 � � � � �

� � � � � � � � � � � � � � � � � 	 � � �
� � � 	 � 
 � � 
 � � � � � � � � �

� 
 � � � � �

� � � � � � � � � � � � � � � � � 	 � � �
� � � 	 � 
 � � 
 � � � � � � � � �

 � ! 	 " � � 
 � � � � �
� � � � # 
 � � � � 
 � � � � � 	 � � �
� � � 	 � 
 � � 
 � � � � � � � � �

$ � � % 	 " � � 
 � � � � �
� � � � # 
 � � � � 
 � � � � � 	 � � �
� � � 	 � 
 � � 
 � � � � � � � � �

� 
 � � � � �

� � � � � � � � � & � � � � � � � �
$ � � % 	 � � � � � 	 � � �

� � � 	 � 
 � � 
 � � � � � � � � �
' � 	 % � � ( ) * � % � � �

� 
 � � � � �

� � � � � & � � � � � � � �
$ � � + � � � � � 	 � � �

� � � 	 � 
 � � 
 � � � � � � � � �

� 
 � � � � �

 � 	 � � � � � � � & � � � � � � � �
 � ! 	 � � � � � 	 � � �

� � � 	 � 
 � � 
 � � � � � � � � �
' � 	 % � � ( ) * � % � � �



� �

� � � � � � �

� 	 
 � � � 


� � � � � � � � � � � � � � � 	 
 � � � 
 � � � � � � � �
� � � � � � � � � � � � � � 	 	 � � � � � � � � � � � � �

� 	 
 � � � �

� � � 	 � � � � � � � � � 	 � � 	 � � � �
� � � 	 � � � � � � 	 � 	 � �

� � � � � � � � � � � � 	 � � 	 
 � � � 
 � � � � � � � �

� 	 
 � � � �

� � � �  � 	 
 � � � 
 ! � � � � � � �
� 	 
 � � � �

� � � 	 � 	 � 	 
 � � � � 
 " � # $ % & � � � � � � � �
� 	 
 � � � 


� � � � ' � 	 
 	 � � 
 ! � � � � � � �

� 	 
 � � � �

� � � 	 � ( � � � 	 
 � � � 
 � � � � � � � �
� 	 
 � � � �

� � � � � � � � � �  � 	 
 � � � 
 ! � � � � � � �

� 	 
 � � � �

� � � 	 � � � � � � 	 ' � � � � � � � � � � � � � '
	 
 � � � 
 ! � � � � � � �



� �

� � � � � � 	 
 � � 	 �


 � � � � � �

� � � � � � � � 	 � 
 � � 
 � � � � � � 	 � �

 � � � � � �

� 
 � � � � � � � � � � 	 	 � � � � � � �
� 
 � � � � � � 
 � � 
 � � � � � � 	 � � �

� � � � � � 
 � � 
 � � � � � � � � � � � � � � �  � �


 � � � � � �

� 
 � � � � � � � � � � 	 	 	 � ! " 	 	 �
� � � 
 � � � � � � 
 � � 
 � � � � � � 	 � � �
# � $ % � & � � � � � � � � � � � � �  �


 � � � � � �

' � & � � � 	 	 	 � 	 � � ! � � ( � �  � 
 � )  % � �
& �  � � � & �  � � � � � � * � � & � � + � �


 � � � � � �

' � & � � � � � ! � � 	 	 � � � � " � , � � � �
-  � � � � % ) ) � & � � � & � � + � �


 � � � � � �

' � & � . � ( � * � �  *
" � � � / � � � �  � � � % ) ) � & � � � & � � + � �


 � � � � � �

' � & � � ! � � � � � � � �  � ' � " � 	
, � � � * � 
 � � 
 � � � � � � !


 � � � � � � � �

' � & � � � � � ! � � 	 	 �
� � � � / � � 	 � 0 � � � 	 � � � * � 
 � � 
 � � � � � � 	 #

� � � � � �  � � � * �  % � � �

 � � � � � � � �

' � & � � � � � ! � % )
� � � � 1 2 3 � � 
 � � � � � � 
 � � 
 � � � � � � 	 #

� � � � � �  � � � * �  % � � �


 � � � � � �

� � * * 2 � 4 � � % � � � �
5 � * � � % � & � � � ' � � � � � � � � � � � � � 2
� * � � � � � � 2 � � ) )  � � � � � � * �



� �

� � � � � � 	 � � 
 � � � 
 
 �

� � � � � � �

� � � � � � � � 	 � 
 � � � � 
 
 � � � � � � �

� � � � � � �

� � � � � � � � � � � � � � � � � � � � � � �
� � � 	 � 
 � � � � 
 
 � � � � � � � � � 
 
 � � � � �

� � � � � � �

� � � � � � � � � � � � �  � � � � � � �
� � � 	 � 
 � � � � 
 
 � � � � � � � � � 
 
 � � � � �

� � � � � � �

! " # $ � 
 � � � 
 � 	 % � � � � 
 � 
 	 � � 

� � � � � � � � ! � � � � � � &

� � � 	 � 
 � � � � 
 
 � � � � � � � � � 
 
 � � � � �

� � � � � � �

� " � & $ � 
 � � � � � % � % � ' � � 	 ( � � 
 	 � �
! " # $ � 
 � � � � � % � ) � 
 	 � 	 ( � � 
 	 � �

 � � � � � � � � ! � � � � 	 � 

� � � 
 
 � � � � � � � � � 
 
 � � � � �

� � � � � � �

� " � & $ � 
 � � � � � % � � � * � � ) � 
 + � 
 	 � �
! " # $ � 
 � � � � � % � � 	 ' 
 � � ) � 
 + � 
 	 � �

 � � � � � � � � & � � � � 	 � 

� � � 
 
 � � � � � � � � � 
 
 � � � � �

�

�

�

��



� � � � � � � � � � � 	 � 
 � � � � � �

� � � � � � � � � � 	 � 
 � � � 
 � � 
 � � � � � � � � � � � � �
� � � � � � � � 
 � � � � � � � � � � � � � � � � 
 � �

� � � � � � � � � � 	 
 � � � �


 � 


� � �

�
 
!
	
�

"
 
#
$
!
� %

&
� �

'
"
%
�
� �
'
$

�
(

%
$
)
)
	
$
&
� * )

#
+
�
	
,
* $
�

-
	
� � .

 
,
	
/
0 � 	

&
� � � � � � +

� �
� '
�

	
�
� � � -

1 �
�
� 2
� �
�
�
� �
�
�
� �
�
�
�

� 3 4 � 5 � . � � �
% & � 3 0 � 4 � � � � � � 1

2 � 2 4 � 5 � . � � �
% & � � � � � � � � 1

�
�
�
�
�
�
�
�	�



�
�
�
�
	�
�



�
�
�
��

�
�
�
�
���

�
��
��
��
�

�
�
�
�
�
��
�

�
�


�
�
��
�
��
�
�
�

�
�
�
��

�
�
�

�
�
�
	�
�
�

� � �  ! " # $ � � % & ! � � '  ( � � � � �  ! " # $ � � % & ! � � '  ( � � � �  ! " # $ � � % & ! � � '  ( �

� � �  ! " # $ � � % & ! � � '  ( � � � �  ! " # $ � � % & ! � � '  ( �

� 5 � 6 � � �
3 5 � 6 � � �

� � � � � � � � � � � � � � � � � � 1 � � � � 1 �
� � � $ � � � 1 � � � � 7 � , � 
 � � 6 � � �

$ � � 1 �
% � � � � � 8 �
� � � �
9 ' � � � �
� 1 �

� � � � � � 8 � :

� � � � � � 6 � � � % & � 4 ; � � � � � � � 1 � � � � 1 � � ) � � � � � � � � � � � � 7 � � � � � � � � � � 9 � 3 4 � 5 : � � 6 � � � � � � � � � � 1 � � � � 8 � � � � � � �
� � � � � � � � � � � � 
 � � � � � � 	 � � � % & � � � � � � � 1 � � � � 1 � � � � � � � � � � � � � � � 6 1 � � � � � � � � � � < � � � � � �
� � � � � � 1 � 1 � � 1 � � � � � � � < � � � � � � � � % & � 3 = � % & � 4 � � 	 � � � % & � � � � � � � � 1 � � � � � � � � � � � � � � � � 
 � � � � � � 1 �
� � � � � � � � � � � � 
 � � � � � � � � � � � � � � % & � 3 = � % & � 4 � � � � � � 1 � � ' � % & � � � � � � � 1 � � � � 1 � � � � � � � � � � � � < � 1
� � � � � � � 1 � � 1 � � � � 1 � � < � � 1 � � � � � � � � � � � � � � � � � � � � 1 � 1 � � 1 � � � � 1 � � < � � � � � � � � � � % & � 3 = % & � 4 �

* 6 � � � � � % & � 3 0 4 0 � � � � � � 1 � � � � 1 � 7 � � �
� 1 � � � � � � � � � < � � � � � � � � � � � � � � � � � � �
- ! ' 	 � � � � � � � � � > � 0 � � � > � � � � 1 � �
7 � � 1 � 1 � � � � 
 � � � � � � � � � � � 1 � � � 1 � � ( �
� � � � � � � � � � � � � � � � � � � 1 � 5 ! 5 � 6 � 1
5 ! � � < 5 � 9 � � � � � � � 
 � % & � 3 � � � � 2 � : �
� � � � � 1 � � � � � � � � � � � � � � � � � 1 � � � � �
� � � � � � � � � 1 � 6 � � � � � � � � � � � � � � > � � � � � �
� � � � � � 1 � � 1 � � � � � � � 1 � � � 1 � � )  	 �
� � � � 1 
 � � � < � � � � � � � � � � � � � � 6 � � � �
� � � � 6 � � � � � � � � � � � � � � > � � � � � � � �

% & � � 2 4 � 3 4 � � � � � �
* � � � 1 � � � � 7 � , � < � � � � � � % & � � � ? � � � � " � � � �

	 � � � � � � � �
% & � � 3 3 ? �
' � % & � � 3 � ?
� 1 � � � % & �
� � � ? � � � � �
� � 8 � � �
� � � � � � � � >
� � � � � � �
� � 
 > �

% & � � � 	

/ � � � � � � � >

# , ' . * ) ; � � )  	 � 	  � � @ ' ! $

2
3 �

� �



                                               OBSOLETE PARTS AND PARTS THAT REPLACE THEM
part# Description: Ea.: Part #  It Replaced/ Info: Better Replacement:

PX-1056 Rotor bushing, PX-2 1 Use PX-1055 rotor
PX-1062 Rear needle brg., PX-2 1 Obsolete part as of 2/98 Use PX-2536 hsg. upgrade kit
PX-1079 Fan spacer, PX-3 1 combined with PX-1078 fan in 2000. Order PX-1078 fan. No spacer req.
PX-1170 Rear bearing retainer, PX-2 1 Obsolete part as of 7/99 Use PX-2536 hsg. upgrade kit
PX-1247 Bearing retainer spacers, PX-2 3 Obsolete part as of 7/99 Use PX-2536 hsg. upgrade kit
PX-1296 Bearing retainer cap,   1 Obsolete part as of 7/99 Use PX-2536 hsg. upgrade kit
PX-1298 Long rotor bushing 1 Obsolete part as of 2/98 Use PX-1055 rotor
PX-1311 Bearing retainer cap spacer, PX-2 1 Obsolete part as of 7/99 Use PX-2536 hsg. upgrade kit
PX-1341 PX-5S rear brkt. to case spacers 2 5S case redesigned; not needed nUse PX-1339, PX-1341, 2: PX-1340.
PX-2505 Flat negative heat sink assembly 1 799-up: PX-2505 is finned Finned heat sink part # PX-2505
PX-2504 Flat positive heat sink assembly 1 799-up: PX-2504 is finned Finned heat sink part # PX-2504
About June of 1998 PennTex cast new finned heat sink housings to further dissipate heat. The same part number is
used for both the flat and finned designs. The flat design is no longer available and if you order these part numbers
you will receive the finned design. The finned design heat sinks use a stator that does not have an "L" in the part #.
The "L" stands for "Long" as the flat heat sinks need a longer stator connection to reach the shorter flat heat sinks.
Stator part numbers with an "L" on the end will not work with later finned heat sinks and must be replaced.

PX-2519 PX-2 bearing upgrade kit* Not for use with PX-1124 hsg. PX-2536 Rear hsg. upgrade kit
PX-1074 Front bearing 1 PX-1052 (narrow front bearing)
PX-1025 PX-2 rear bearing 1 PX-1062 ( rear needle brg.) PX-2536 Rear hsg. upgrade kit
PX-1310 wave spring spacer 1 PX-1249
PX-1296 PX-2 rear bearing retainer cap 1 Obsolete part as of 7/99
PX-1298 long rotor bushing 1 Obsolete part as of 7/99 Use PX-1055 rotor
PX-1100 #10 lock washer 3 good part #, still used.
PX-1305 Frt. bearing retainer screw 3 good part #, still used.
PX-1312 Front bearing z-clips 3 good part #, still used.
* The PX-2519 kit used parts that are now obsolete and unavailable. Use the PX-2536 upgrade kit for rear housing.
Note: the PX-2536 rear housing upgrade kit does not include heat sink assemblies.

PX-2523 PX-5 bearing upgrade kit** Not for use with PX-1292 hsg. PX-5508 rear hsg. upgrade kit
PX-1074 Front bearing 1 PX-1304
PX-1290 PX-5 rear bearing 1 PX-1025
PX-1310 wave spring spacer 1 PX-1249
PX-1290 PX-5 rear bearing retainer cap 1 Obsolete part as of 7/99
PX-1298 long rotor bushing 1 Obsolete part as of 2/98
PX-1100 #10 lock washer 3 good part #, still used.
PX-1305 Frt. bearing retainer screw 3 good part #, still used.
PX-1312 Front bearing z-clips 3 good part #, still used.
** The PX-2523 kit used parts that are now obsolete and unavailable. Use the PX-5508 upgrade kit for rear housing.
Note: the PX-5508 rear housing upgrade kit does not include heat sink assemblies.

PX-6510 PX-3 Battery Post Upgrade
PX-1118 PX-3 5/16" battery post 1 Replaced by PX-1376 02/15/00 Use PX-6510 3/8" battery post kit
PX-1071 5/16" Red fiber insulator washer 1 Replaced by PX-1385 02/15/00
PX-1205 5/16" Bat. post ins. sleeve 1 Replaced by PX-1405 02/15/00
PX-1105 5/16" flange nut 1 Replaced by PX-1381 02/15/00
NOTE: All above parts were replaced by larger 3/8" parts. Left and right sides of PX-3 from S#20019082-up now
use the same parts. Some holes may have to be enlarged to make the 3/8" parts fit.
PX-2526 PX-2526 Heat sink upgrade kit 3 metal straps used with finned heat sinks only
Px-1350 large metal strap 1 PX-2509- Wire strap, large same part, new part number
PX-1351 medium metal strap 1 PX-2510- Wire strap, medium same part, new part number
PX-1352 small metal strap 1 PX-2511- wire strap, small same part, new part number
Wire connections between the heat sinks were replaced by metal straps around June of 1998.

  53 


	Table of Contents
	PX-2 Diagram, Early
	PX-2 List, Early
	PX-2 Diagram, Middle
	PX-2 List, Middle
	PX-2 Diagram, Late
	PX-2 List, Late
	PX-3 Diagram, Early 
	PX-3 List, Early
	PX-3 Diagram, Late
	PX-3 List, Late
	PX-4CS Diagram
	PX-4CS List
	PX-4G Diagram, Early
	PX-4G List, Early
	PX-4G-5 Diagram, Late
	PX4G-5 List, Late
	PX-4S Diagram
	PX-4S List
	PX-5 Diagram, Early
	PX-5 List, Early
	PX-5 Diagram, Late
	PX-5 List, Late
	PX-614/616/619 24 Volt Diagram
	PX-614/616/619 24 Volt List
	PX-622 Diagram, No Q
	PX-622 List, No Q
	PX-622Q Diagram
	PX-622Q List
	PX-627 Diagram, Early, No Q
	PX-627 List, Early, No Q
	PX-627 Diagram, Late, No Q
	PX-627 List, Late, No Q
	PX-627Q Diagram
	PX-627Q List
	PX-635 Diagram, No Q
	PX-635 List, No Q
	PX-635Q Diagram
	PX-635Q List
	Front Housings, Page 1
	Front Housings, Page 2
	Rear Housings
	Rotors
	Stators, Page 1
	Stators, Page 2
	Fans
	Bearings
	Heat Sinks
	Pulleys
	Bracket Kits
	Brush Assemblies
	Alternator Information Page
	Obsolete Parts Information



